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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

GENERAL INFORMATION

Product Description for Equipment under Test (EUT)

The SENWA MEXICO,S.A.DE C.V’s product, model number: LS5718 (FCC ID: 2AAA6-LS5718) or the
"EUT" in this report was a Mobile Phone, which was measured approximately: 15.7 cm (L) * 7.3 cm (W)
*0.9 cm (H), rated with input voltage: DC 3.8 V from rechargeable li-ion battery or DC 5.0V from adapter.

Adapter Information:
Model: SENWAC1A
Input: AC 100-240V, 50/60Hz, 0.15 A
Output: DC5V,1 A

*All measurement and test data in this report was gathered from production sample serial number: 180504009
(Assigned by BACL, Shenzhen). The EUT supplied by the applicant was received on 2018-05-04.

Objective
This test report is prepared on behalf of SENWA MEXICO,S.A.DE C.V in accordance with Part 2-Subpart J,

Part 22-Subpart H and Part 24-Subpart E and Subpart 27 of the Federal Communication Commissions
rules.

The objective is to determine the compliance of the EUT with FCC rules for output power, modulation
characteristic, occupied bandwidth, and spurious emission at antenna terminal, spurious radiated emission,
frequency stability and band edge.

Related Submittal(s)/Grant(s)

FCC Part 15.247 DTS & DSS submissions with FCC ID: 2AAA6-LS5718.

Test Methodology

All tests and measurements indicated in this document were performed in accordance with the Code of
Federal Regulations Title 47 Part 2-Subpart J as well as the following parts:

Part 22 Subpart H - Public Mobile Services
Part 24 Subpart E - Personal Communication Services
Part 27 — Miscellaneous wireless communications services

Applicable Standards: TIA/EIA 603-D and KDB 971168 D01 v03.

All emissions measurement was performed at Bay Area Compliance Laboratories Corp. (Shenzhen). The
radiated testing was performed at an antenna-to-EUT distance of 3 meters.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

Measurement Uncertainty

Parameter uncertainty
Occupied Channel Bandwidth +5%
RF output power, conducted +1.5dB
Unwanted Emission, conducted +1.5dB
Emissions, Below 1GHz +4.70dB
radiated Above 1GHz +4.80dB
Temperature +1C
Supply voltages +0.4%

Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (Shenzhen) to collect test data is located
on the 6/F., West Wing, Third Phase of Wanli Industrial Building, Shihua Road, Futian Free Trade Zone,
Shenzhen, Guangdong, China.

The test site has been approved by the FCC under the KDB 974614 D01 and is listed in the FCC Public
Access Link (PAL) database, FCC Registration No.: 342867, the FCC Designation No.: CN1221.

The test site has been registered with ISED Canada under ISED Canada Registration Number 3062B.
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

SYSTEM TEST CONFIGURATION

Description of Test Configuration

The EUT was configured for testing according to TIA/EIA-603-D.

The final qualification test was performed with the EUT operating at normal mode.

Equipment Modifications

No modification was made to the EUT.

Support Equipment List and Details

Manufacturer Description Model Serial Number
. . N 1201.002K50-
Rohde & Schwarz Wideband Radio Communication Tester | CMW500 116218-UY
Rohde & Schwarz Universal Radio Communication Tester CMU200 110605
Block Diagram of Test Setup
(o
i CMWS00/ AC Power
: CMU200 Source
A
Antenna
EUT %
Non-Conductive Table
150 cm above Ground Plane
< | 1.5Meters | >

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

SUMMARY OF TEST RESULTS

FCC Rules Description of Test Result
81.1307, §2.1093 RF Exposure (SAR) Compliance*
82.1046; § 22.913 (a);
8§ 24.232 (c); §27.50 (d) RF Output Power Compliance
(h)
§2.1047 Modulation Characteristics Not Applicable

§ 2.1049; § 22.905;

§ 22.917: § 24.238: §27.53 Occupied Bandwidth Compliance
5 2§ 422§25(1)§§2227%137($1{;)(m) Spurious Emissions at Antenna Terminal Compliance
5 2§ 422%))%5(3;)%2227%137(%)(”1) Field Strength of Spurious Radiation Compliance
§2 4'232 %5)957(?3 (h)(m) Band Edge Compliance

§ 2.1055; § 22.355; Frequency stability Compliance

§ 24.235; §27.54,

Note: * Please refer to SAR report released by BACL, report number: RSZ180504009-20A.
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

TEST EQUIPMENT LIST
. . . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
Radiated Emission Test
Sunol Sciences Horn Antenna DRH-118 A052604 2017-12-22 | 2020-12-21
Rohde & -
Schwarz Signal Analyzer FSEM 845987/005 2018-04-24 | 2019-04-24
Sunol Sciences Broadband Antenna JB1 A040904-1 2017-12-22 | 2020-12-21
Mini Pre-amplifier ZVA-183-S+ 5969001149 2018-05-21 | 2019-05-21
HP Amplifier HP8447E 1937A01046 2018-05-21 | 2018-11-19
Anritsu Signal Generator 68369B 004114 2017-12-24 | 2018-12-24
Rohde & EMI Test Receiver ESCI 101120 2018-01-11 | 2019-01-11
Schwarz
COM POWER Dipole Antenna AD-100 041000 NCR NCR
A.H. System Horn Antenna SAS-200/571 135 2015-08-18 | 2018-08-17
Ducommun UFA210A-1-4724-
technologies RF Cable 30050U MFR64369 223410-001 | 2018-05-21 | 2018-11-19
Ducommun
technologies RF Cable 104PEA 218124002 2018-05-21 | 2018-11-19
Ducommun
technologies RF Cable RG-214 1 2018-05-21 | 2018-11-19
Ducommun
technologies RF Cable RG-214 2 2018-05-22 | 2018-11-22
Ducommun
Technologies Horn Antenna ARH-4223-02 1007726-04 2017-12-29 | 2020-12-28
Ducommun
technologies Horn Antenna ARH-4223-02 1007726-03 2017-12-29 | 2020-12-28
Ducommun Pre-amplifier ALN-22093530-01 991373-01 2017-08-03 | 2018-08-03

technologies

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

. . . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
RF Conducted Test
Rohde & SPECTRUM
Schwarz ANALYZER FSU26 200120 2017-12-24 | 2018-12-24
Temperature &

ESPEC Humidity Chamber EL-10KA 09107726 2017-12-21 | 2018-12-21
Long Wei DC Power Supply TPR-6420D 398363 NCR NCR
Rohde & Wideband Radio

Communication CMU200 106891 2017-12-14 | 2018-12-14
Schwarz
Tester
Wideband Radio
Rohde & Communication CMWS500 1201.002K50-146520- | 5316 04 94 | 2019-04-24
Schwarz wh
Tester
Rohde & EMI Test Receiver ESR 1316.3003K03-101746- | »417.08.19 | 2018-08-19
Schwarz 7n
Ducommun .
technologies RF Cable RG-214 3 Each Time
WEINSCHEL 10dB Attenuator 5324 AU 3842 Each Time
N/A Power Splitter N/A N/A 2017-05-21 | 2018-05-21
N/A Power Splitter N/A N/A 2018-05-21 | 2019-05-21

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Shenzhen) attests that all calibrations have
been performed in accordance to requirements that traceable to National Primary Standards and International System

of Units (SI).

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

FCC §1.1307(b) & §2.1093 - RF EXPOSURE INFORMATION

Applicable Standard
FCC81.1310 and §2.1093.

Test Result
Compliance, please refer to the SAR report: RSZ180504009-20A.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

FCC §2.1047 - MODULATION CHARACTERISTIC

According to FCC § 2.1047(d), Part 22H & 24E & 27 there is no specific requirement for digital
modulation, therefore modulation characteristic is not presented.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

FCC § 2.1046, § 22.913 (a) & § 24.232 (c); §27.50 (d) (h) - RF OUTPUT
POWER

Applicable Standard

According to FCC §2.1046 and §22.913 (a), the ERP of mobile transmitters and auxiliary test transmitters
must not exceed 7 watts.

According to FCC §2.1046 and §24.232 (C), mobile and portable stations are limited to 2 watts EIRP and
the equipment must employ a means for limiting power to the minimum necessary for successful
communications.

The peak-to-average power ratio (PAPR) of the transmitter output power must not exceed 13 dB.

According to 827.50(d), the maximum EIRP must not exceed 1Watts (30dBm) for 1710-1755MHz.
According to §27.50(h), the maximum EIRP must not exceed 2Watts (33dBm) for 2500-2570MHz.

Test Procedure
Conducted method:
The RF output of the transmitter was connected to the CMW500/CMU200 through sufficient attenuation.

CMW500
EUT Attenuator CMU200

Radiated method:

TIA 603-D section 2.2.17

Test Data

Environmental Conditions

Temperature: 26 °C
Relative Humidity: 50 %
ATM Pressure: 101.0 kPa

The testing was performed by Nancy Wang on 2018-06-02.
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

Conducted Power

Cellular Band (Part 22H)

Frequenc ASTERIEES Qo Limit
Mode Channel 1\(/}H ) y Power dBm)
iz (dBm) {dkh
128 824.2 31.31 38.45
GSM 190 836.6 31.26 38.45
251 848.8 31.32 38.45
F Average Output Power i
requency dBm imi
Mode Channel (dBm)
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
128 824.2 31.42 29.72 27.82 25.85 38.45
GPRS 190 836.6 31.33 29.68 27.77 25.84 38.45
251 848.8 31.34 29.58 27.66 25.75 38.45
Average Output Power
Test Test e (dBm)
Mode .. Sub - .
Condition Mode Test Low Middle High
Frequency Frequency Frequency
RMC12.2k 21.71 21.64 21.64
1 21.19 21.22 21.06
2 21.13 21.10 20.98
HSDPA
3 21.27 21.31 21.10
4 21.14 21.12 20.99
WCDMA
(Band V) Normal 1 21.33 21.31 21.29
2 21.27 21.19 21.23
HSUPA 3 21.44 21.41 21.35
4 21.23 21.23 21.24
5 21.39 21.42 21.39
HSPA+ 1 21.03 20.84 20.81

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

PCS Band (Part 24E)
Average Output 4]
Mode Channel Fr((;(/}lll_lezl;cy Power (i‘ll;::)t
(dBm)
512 1850.2 28.58 33
GSM 661 1880.0 28.47 33
810 1909.8 28.35 33
F Average Output Power Limit
requency dBm imi
Mode Channel (dBm)
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
512 1850.2 28.56 26.35 24.86 22.74 33
GPRS 661 1880.0 28.49 26.48 24.94 22.85 33
810 1909.8 28.43 26.32 24.73 22.58 33
Average Output Power
Test Test e (dBm)
Mode oo Sub . .
Condition Mode Test Low Middle High
Frequency Frequency Frequency
RMC12.2k 21.81 21.85 21.86
1 21.38 20.87 20.86
2 21.26 20.75 20.81
HSDPA
3 21.44 20.90 20.99
4 21.30 20.79 20.76
WCDMA
(Band I1) Normal 1 21.36 20.92 20.88
2 21.27 20.83 20.80
HSUPA 3 21.46 21.02 20.93
4 21.32 20.84 20.76
5 21.45 21.02 20.97
HSPA+ 1 21.17 20.73 20.64

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

Peak-to-average ratio (PAR)

Cellular Band

Mode Channel PAR (dB) Limit (dB)
Low 0.23 13
GSM Middle 0.18 13
High 0.22 13

Mode Channel PAR (dB) Limit (dB)
Low 3.00 13
(E'F\,"S(I:() Middle 3.20 13
High 3.83 13
Low 3.35 13
(TGS(S)APQ) Middle 357 13
High 3.82 13
Low 3.51 13
'("BSPUS';A) Middle 3.02 13
High 3.24 13
Low 3.26 13
HSPA+ Middle 3.13 13
High 3.17 13
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

PCS Band
Mode Channel PAR (dB) Limit (dB)
Low 0.21 13
GSM Middle 0.09 13
High 0.14 13
PAR Limit
Mode Channel (dB) (dB)
Low 3.82 13
RMC 5
(BPSK) Middle 3.18 13
High 3.50 13
Low 3.22 13
HSDPA n
(16QAM) Middle 3.66 13
High 3.28 13
Low 3.29 13
HSUPA n
(BPSK) Middle 3.23 13
High 3.04 13
Low 3.28 13
HSPA+ Middle 3.14 13
High 3.04 13
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

Radiated Power

GSM Mode:
L‘re tenc Receiver | Turntable Rx Antenna Substituted Absolute IFCC Part 22H/24E
Wi | Reading | Angle | Height | Polar | Level | C3P€ | Antenna | Level | yiynic | Margin
(MHD) | @Buv) | Degree | (m) | (V)| @Bmy | 105 | Gain | @Bm) | dBm) | (aB)
(dB) (dB)
ERP for Cellular Band (Part 22H), Middle Channel
836.6 93.54 42 2.3 H 311 0.7 0.0 30.40 38.45 8.05
836.6 88.31 10 2.0 \% 27.9 0.7 0.0 27.20 38.45 | 11.25
EIRP for PCS Band (Part 24E), Middle Channel
1880.00 90.11 24 2.0 H 20.1 1.30 9.40 28.20 33 4.8
1880.00 | 87.46 27 1.3 \% 17.2 1.30 9.40 25.30 33 7.7
WCDMA Mode:
Frequency Receiver| Turntable Rx Antenna Substituted Absolute FCC Part 22H/24E
MH Reading|  Angle | Height | Polar | Level Cabl Antepna Level | Limit | Margin
(MH2) | @Buv)| Degree | (m) |V | @Bm) | 12 | Gain | @Bm) | @Bm)| (dB)
(dB) | (dB)
ERP for WCDMA Band V (Part 22H), Middle Channel
836.6 81.62 332 2.3 H 19.2 0.7 0.0 18.50 38.45 19.95
836.6 76.31 22 2.1 \Y% 15.9 0.7 0.0 15.20 38.45 23.25
EIRP for WCDMA Band Il (Part 24E), Middle Channel
1880.00 | 81.02 2 1.7 H 11.0 | 1.30 9.40 19.10 33 13.9
1880.00 | 77.47 323 15 \% 7.2 1.30 9.40 15.30 33 17.7
Note:

Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

LTE Band 2:
Maximum Output Power
Ba(‘l‘\ggiz‘;th Modulation |  RB size/RB Offset T rEvT (et
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.62 22.24 22.25
RB Size=1, RB Offset=2 22.45 22.93 22.64
RB Size=1, RB Offset=5 22.30 22.43 22.58
QPSK RB Size=3, RB Offset=0 22.43 22.61 23.14
RB Size=3, RB Offset=1 22.65 23.10 22.70
RB Size=3, RB Offset=2 22.32 22.74 23.24
RB Size=6, RB Offset=0 21.35 22.00 22.01
L4 RB Size=1, RB Offset=0 21.61 21.48 21.74
RB Size=1, RB Offset=2 21.83 22.01 22.14
RB Size=1, RB Offset=5 21.69 22.06 21.76
16QAM RB Size=3, RB Offset=0 22.69 22.00 21.34
RB Size=3, RB Offset=1 22.76 21.31 21.66
RB Size=3, RB Offset=2 21.60 22.10 21.90
RB Size=6, RB Offset=0 20.57 20.88 20.78
RB Size=1, RB Offset=0 22.15 21.54 2151
RB Size=1, RB Offset=7 22.64 22.72 22.43
RB Size=1, RB Offset=14 22.77 22.73 22.49
QPSK RB Size=8, RB Offset=0 21.37 21.79 21.95
RB Size=8, RB Offset=4 21.73 21.95 21.66
RB Size=8, RB Offset=7 21.73 22.07 21.24
RB Size=15, RB Offset=0 21.87 21.93 21.50
30 RB Size=1, RB Offset=0 21.45 21.49 21.69
RB Size=1, RB Offset=7 21.89 21.54 21.61
RB Size=1, RB Offset=14 21.70 21.44 21.94
16QAM RB Size=8, RB Offset=0 20.87 21.17 20.94
RB Size=8, RB Offset=4 20.68 21.14 21.19
RB Size=8, RB Offset=7 20.94 20.73 21.07
RB Size=15, RB Offset=0 21.22 20.57 20.68
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

T ' ' Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.32 22.37 22.73

RB Size=1, RB Offset=12 22.99 22.66 23.26

RB Size=1, RB Offset=24 22.67 22.69 22.58

QPSK RB Size=12, RB Offset=0 21.62 21.86 22.07

RB Size=12, RB Offset=6 21.83 21.59 21.52

RB Size=12, RB Offset=11 22.05 21.68 21.39

RB Size=25, RB Offset=0 21.66 21.61 22.02

>0 RB Size=1, RB Offset=0 21.49 21.66 21.71

RB Size=1, RB Offset=12 21.49 21.82 21.68

RB Size=1, RB Offset=24 21.40 22.01 22.00

16QAM RB Size=12, RB Offset=0 20.76 20.97 20.92

RB Size=12, RB Offset=6 20.70 20.90 21.06

RB Size=12, RB Offset=11 21.07 20.74 20.99

RB Size=25, RB Offset=0 20.75 20.82 20.75

RB Size=1, RB Offset=0 22.33 22.45 22.46

RB Size=1, RB Offset=24 22.80 23.09 22.61

RB Size=1, RB Offset=49 22.79 22.71 22.44

QPSK RB Size=25, RB Offset=0 21.83 21.61 21.98

RB Size=25, RB Offset=12 21.55 21.81 21.37

RB Size=25, RB Offset=24 21.49 21.82 21.43

RB Size=50, RB Offset=0 21.47 21.59 21.78

100 RB Size=1, RB Offset=0 21.72 21.41 21.82

RB Size=1, RB Offset=24 22.85 2251 22.62

RB Size=1, RB Offset=49 22.35 22.55 22.55

16QAM RB Size=25, RB Offset=0 20.74 20.94 20.32

RB Size=25, RB Offset=12 20.96 20.69 20.70

RB Size=25, RB Offset=24 20.67 21.00 20.95

RB Size=50, RB Offset=0 20.92 21.08 20.54
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

e e . _ Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.29 22.41 22.60

RB Size=1, RB Offset=37 22.49 22.56 23.05

RB Size=1, RB Offset=74 22.81 22.98 22,51

QPSK RB Size=36, RB Offset=0 21.77 21.91 21.25

RB Size=36, RB Offset=18 22.07 21.85 22.10

RB Size=36, RB Offset=37 22.09 21.81 21.84

RB Size=75, RB Offset=0 21.52 22.06 21.27

150 RB Size=1, RB Offset=0 21.48 21.68 21.71

RB Size=1, RB Offset=37 21.90 21.94 21.84

RB Size=1, RB Offset=74 22.08 21.91 21.95

16QAM RB Size=36, RB Offset=0 20.91 20.68 21.23

RB Size=36, RB Offset=18 20.91 20.79 21.05

RB Size=36, RB Offset=37 20.87 20.94 20.71

RB Size=75, RB Offset=0 20.67 20.72 22.93

RB Size=1, RB Offset=0 22.64 22.33 22.33

RB Size=1, RB Offset=49 22.49 22.65 23.05

RB Size=1, RB Offset=99 23.03 22.64 22.69

QPSK RB Size=50, RB Offset=0 22.26 21.57 21.61

RB Size=50, RB Offset=24 21.55 21.79 22.03

RB Size=50, RB Offset=49 21.85 22.17 21.58

RB Size=100, RB Offset=0 2151 21.89 21.78

200 RB Size=1, RB Offset=0 21.64 21.33 21.57

RB Size=1, RB Offset=49 22.72 22.25 23.10

RB Size=1, RB Offset=99 21.87 22.73 22.60

16QAM RB Size=50, RB Offset=0 21.42 20.93 21.78

RB Size=50, RB Offset=24 21.21 21.00 20.79

RB Size=50, RB Offset=49 21.13 21.36 20.81

RB Size=100, RB Offset=0 20.91 20.78 20.67
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

Peak-to-average ratio (PAR)

Modulation Middl(edgilannel Linl:i;Al(ldB) Result
QPSK (1RB Size) 6.12 13 Pass
QPSK (100RB Size) 6.43 13 Pass
16QAM (1RB Size) 6.95 13 Pass
16QAM (100RB Size) 6.87 13 Pass
QPSK:
Rx Antenna titut
Frequency %ee:%iivner ;l;l;)liz . - S“Cb:bl: edAntenna A})Jse(i,l:lte Limit
(MHz) | G vy | Angle H(e;f)h‘ fﬁ’/‘gr) (‘&g:l') Loss | Gain | (ggm) | (4Bm™
Degree (dB) (dB)
Middle Channel
1.4 MHz Bandwidth
1880.00 82.36 356 2.3 H 12.3 1.30 9.40 20.40 33
1880.00 83.18 203 11 \J 129 1.30 9.40 21.00 33
3 MHz Bandwidth
1880.00 83.42 237 1.4 H 13.4 1.30 9.40 21.50 33
1880.00 83.74 107 2.3 \J 135 1.30 9.40 21.60 33
5 MHz Bandwidth
1880.00 82.98 259 11 H 12.9 1.30 9.40 21.00 33
1880.00 83.69 136 2.1 \Y 134 1.30 9.40 21.50 33
10 MHz Bandwidth
1880.00 82.97 267 2.1 H 129 1.30 9.40 21.00 33
1880.00 82.75 317 1.4 \Y 125 1.30 9.40 20.60 33
15 MHz Bandwidth
1880.00 83.08 287 1.2 H 13.0 1.30 9.40 21.10 33
1880.00 83.57 307 1.4 \Y 13.3 1.30 9.40 21.40 33
20 MHz Bandwidth
1880.00 83.42 279 1.6 H 134 1.30 9.40 21.50 33
1880.00 82.99 1 1.9 \Y 12.7 1.30 9.40 20.80 33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

16QAM:
Frequency %ec«:li.ver r{all:)li: RX e S“Cb:tl;::tedAntenna A})Jsolulte Limit
(MHz) ((;lz;pl\n’)g Angle Height | Polar | Level Loss Gain (d;;v:l) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dB)
Middle Channel
1.4 MHz Bandwidth
1880.00 83.56 255 1.0 H 135 1.30 9.40 21.60 33
1880.00 82.49 263 1.6 \ 12.2 1.30 9.40 20.30 33
3 MHz Bandwidth
1880.00 83.86 222 18 H 13.8 1.30 9.40 21.90 33
1880.00 82.76 322 1.4 \ 125 1.30 9.40 20.60 33
5 MHz Bandwidth
1880.00 83.96 197 1.6 H 13.9 1.30 9.40 22.00 33
1880.00 83.21 92 2.1 \ 12.9 1.30 9.40 21.00 33
10 MHz Bandwidth
1880.00 83.12 55 1.2 H 13.1 1.30 9.40 21.20 33
1880.00 82.09 269 1.6 \% 11.8 1.30 9.40 19.90 33
15 MHz Bandwidth
1880.00 83.62 334 13 H 13.6 1.30 9.40 21.70 33
1880.00 82.54 195 15 \% 12.3 1.30 9.40 20.40 33
20 MHz Bandwidth
1880.00 83.51 131 1.9 H 135 1.30 9.40 21.60 33
1880.00 82.11 30 2.0 \ 11.8 1.30 9.40 19.90 33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

LTE Band 4:
Maximum Output Power
Ba(‘l‘\ggiz‘;th Modulation |  RB size/RB Offset T rEvT (et
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 21.71 22.01 21.92
RB Size=1, RB Offset=2 22.55 22.59 22.73
RB Size=1, RB Offset=5 22.50 22.73 22.78
QPSK RB Size=3, RB Offset=0 22.35 22.79 23.25
RB Size=3, RB Offset=1 22.70 23.00 22.72
RB Size=3, RB Offset=2 22.59 22.89 23.03
RB Size=6, RB Offset=0 21.36 21.90 21.96
L4 RB Size=1, RB Offset=0 21.00 20.69 21.09
RB Size=1, RB Offset=2 21.74 21.96 21.86
RB Size=1, RB Offset=5 21.61 22.08 22.09
16QAM RB Size=3, RB Offset=0 22.59 22.03 21.17
RB Size=3, RB Offset=1 23.02 21.53 21.59
RB Size=3, RB Offset=2 21.83 21.95 21.61
RB Size=6, RB Offset=0 21.01 20.68 20.91
RB Size=1, RB Offset=0 21.76 21.89 22.00
RB Size=1, RB Offset=7 22.66 22.71 22.61
RB Size=1, RB Offset=14 23.14 22.72 22.67
QPSK RB Size=8, RB Offset=0 21.39 21.75 21.80
RB Size=8, RB Offset=4 22.04 21.93 21.81
RB Size=8, RB Offset=7 21.65 21.95 21.34
RB Size=15, RB Offset=0 21.50 21.62 21.59
30 RB Size=1, RB Offset=0 21.10 20.78 21.00
RB Size=1, RB Offset=7 21.96 21.65 21.84
RB Size=1, RB Offset=14 21.98 21.66 21.59
16QAM RB Size=8, RB Offset=0 20.75 20.96 21.13
RB Size=8, RB Offset=4 20.63 20.75 20.70
RB Size=8, RB Offset=7 20.82 20.64 21.33
RB Size=15, RB Offset=0 21.13 21.00 20.93
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 21.70 21.90 21.68

RB Size=1, RB Offset=12 22.67 22.77 23.32

RB Size=1, RB Offset=24 22.74 22.53 22.68

QPSK RB Size=12, RB Offset=0 21.39 22.06 21.72

RB Size=12, RB Offset=6 21.68 2161 21.81

RB Size=12, RB Offset=11 21.83 21.57 21.63

RB Size=25, RB Offset=0 21.79 21.63 21.89

>0 RB Size=1, RB Offset=0 21.07 21.52 20.92

RB Size=1, RB Offset=12 21.35 21.84 21.76

RB Size=1, RB Offset=24 21.12 21.96 22.16

16QAM RB Size=12, RB Offset=0 20.59 20.85 21.13

RB Size=12, RB Offset=6 20.94 20.80 21.12

RB Size=12, RB Offset=11 20.78 20.81 20.63

RB Size=25, RB Offset=0 20.63 20.81 20.74

RB Size=1, RB Offset=0 21.66 21.90 22.05

RB Size=1, RB Offset=24 22.90 23.05 22.59

RB Size=1, RB Offset=49 22.70 22.88 22.37

QPSK RB Size=25, RB Offset=0 21.76 21.71 21.68

RB Size=25, RB Offset=12 21.73 21.68 21.45

RB Size=25, RB Offset=24 21.38 21.78 21.72

RB Size=50, RB Offset=0 21.76 21.44 21.97

100 RB Size=1, RB Offset=0 20.58 20.62 20.93

RB Size=1, RB Offset=24 22.67 22.52 22.72

RB Size=1, RB Offset=49 22.42 22.50 22.89

16QAM RB Size=25, RB Offset=0 20.87 21.11 20.58

RB Size=25, RB Offset=12 20.92 20.73 20.56

RB Size=25, RB Offset=24 20.84 20.84 20.83

RB Size=50, RB Offset=0 21.10 21.01 20.80
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 21.48 21.48 21.83

RB Size=1, RB Offset=37 22.33 22.58 22.99

RB Size=1, RB Offset=74 23.08 22.92 22.80

QPSK RB Size=36, RB Offset=0 21.48 21.60 21.35

RB Size=36, RB Offset=18 21.94 21.93 21.97

RB Size=36, RB Offset=37 22.18 21.97 21.43

RB Size=75, RB Offset=0 21.61 22.18 21.39

190 RB Size=1, RB Offset=0 20.58 20.87 21.30

RB Size=1, RB Offset=37 21.82 21.66 2151

RB Size=1, RB Offset=74 22.02 21.44 22.00

16QAM RB Size=36, RB Offset=0 21.04 20.96 20.98

RB Size=36, RB Offset=18 21.01 20.66 21.32

RB Size=36, RB Offset=37 20.71 20.73 20.66

RB Size=75, RB Offset=0 20.62 20.88 22.85

RB Size=1, RB Offset=0 21.94 22.00 21.95

RB Size=1, RB Offset=49 22.65 22.54 22.77

RB Size=1, RB Offset=99 22.56 22.74 22.76

QPSK RB Size=50, RB Offset=0 22.16 21.38 21.48

RB Size=50, RB Offset=24 21.36 21.57 22.12

RB Size=50, RB Offset=49 21.98 22.07 21.57

RB Size=100, RB Offset=0 21.30 22.08 21.68

200 RB Size=1, RB Offset=0 20.83 26.27 21.03

RB Size=1, RB Offset=49 22.51 22.15 23.05

RB Size=1, RB Offset=99 21.67 22.88 22.79

16QAM RB Size=50, RB Offset=0 21.05 21.13 22.04

RB Size=50, RB Offset=24 20.91 20.57 20.78

RB Size=50, RB Offset=49 21.10 21.47 21.07

RB Size=100, RB Offset=0 20.90 20.58 20.74
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

Peak-to-average ratio (PAR)

Modulation Middl(e d(};;lannel Linl:il: ﬁlB) Result
QPSK (1RB Size) 6.23 13 Pass
QPSK (100RB Size) 6.43 13 Pass
16QAM (1RB Size) 5.20 13 Pass
16QAM (100RB Size) 5.73 13 Pass
QPSK:
. Turn Rx Antenna Substituted
Frequency l;eczl.ver table . Cable | Antenna A2801l=te Limit
(MHz) (;; plg)g Angle Height | Polar | Level Loss Gain (dg]:l) (dBm)
Degree (m) (H/V) | (dBm) (dB) (dB)
Middle Channel
1.4 MHz Bandwidth
1732.50 85.96 75 2.1 H 12.8 1.30 8.90 20.40 30
1732.50 86.17 33 2.4 V 13.6 1.30 8.90 21.20 30
3 MHz Bandwidth
1732.50 85.23 236 25 H 12.1 1.30 8.90 19.70 30
1732.50 85.65 336 2.2 V 13.1 1.30 8.90 20.70 30
5 MHz Bandwidth
1732.50 86.10 264 1.2 H 12.9 1.30 8.90 20.50 30
1732.50 85.23 109 1.0 \Y/ 12.7 1.30 8.90 20.30 30
10 MHz Bandwidth
1732.50 86.94 286 1.5 H 13.8 1.30 8.90 21.40 30
1732.50 85.12 220 18 \Y 12.6 1.30 8.90 20.20 30
15 MHz Bandwidth
1732.50 86.87 338 1.2 H 13.7 1.30 8.90 21.30 30
1732.50 85.08 220 1.2 V 125 1.30 8.90 20.10 30
20 MHz Bandwidth
1732.50 86.62 273 24 H 135 1.30 8.90 21.10 30
1732.50 85.67 183 2.1 \Y/ 13.1 1.30 8.90 20.70 30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

16QAM:
Frequency %ec«:li.ver r{all:)li: RX e S“Cb:tl;::tedAntenna A})Jsolulte Limit
(MHz) ((;lz;pl\n’)g Angle Height | Polar | Level Loss Gain (d;;v:l) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dB)
Middle Channel
1.4 MHz Bandwidth
1732.50 85.69 143 11 H 125 1.30 8.90 20.10 30
1732.50 85.44 350 1.1 \% 12.9 1.30 8.90 20.50 30
3 MHz Bandwidth
1732.50 86.27 229 1.2 H 13.1 1.30 8.90 20.70 30
1732.50 85.47 244 13 \ 12.9 1.30 8.90 20.50 30
5 MHz Bandwidth
1732.50 86.12 319 1.1 H 13.0 1.30 8.90 20.60 30
1732.50 85.69 24 18 \ 13.1 1.30 8.90 20.70 30
10 MHz Bandwidth
1732.50 86.54 351 2.1 H 134 1.30 8.90 21.00 30
1732.50 84.97 325 11 \% 124 1.30 8.90 20.00 30
15 MHz Bandwidth
1732.50 85.76 240 2.2 H 12.6 1.30 8.90 20.20 30
1732.50 84.65 239 13 \% 121 1.30 8.90 19.70 30
20 MHz Bandwidth
1732.50 85.73 4 1.1 H 12.6 1.30 8.90 20.20 30
1732.50 84.96 140 13 \ 124 1.30 8.90 20.00 30
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

LTE Band 7:
Maximum Output Power
Ba(lllv([lﬁiz()ith Modulation RB size/RB Offset Cl%aolrrlel Cl\;lll:ndI:Zl CEal;gllllel
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.11 22.15 22.31
RB Size=1, RB Offset=12 22.86 22.63 22.92
RB Size=1, RB Offset=24 22.78 23.27 23.19
QPSK RB Size=12, RB Offset=0 21.88 21.94 22.24
RB Size=12, RB Offset=6 22.06 22.09 21.73
RB Size=12, RB Offset=11 22.08 22.09 21.45
RB Size=25, RB Offset=0 21.76 21.77 21.86
>0 RB Size=1, RB Offset=0 21.16 21.08 21.36
RB Size=1, RB Offset=12 22.83 21.89 22.98
RB Size=1, RB Offset=24 23.23 21.84 23.05
16QAM RB Size=12, RB Offset=0 21.83 20.71 21.91
RB Size=12, RB Offset=6 21.87 22.18 22.01
RB Size=12, RB Offset=11 21.81 21.05 21.71
RB Size=25, RB Offset=0 21.18 20.83 20.99
RB Size=1, RB Offset=0 22.15 22.12 22.48
RB Size=1, RB Offset=24 22.98 22.41 22.84
RB Size=1, RB Offset=49 23.08 22.61 23.13
QPSK RB Size=25, RB Offset=0 22.10 21.93 22.40
RB Size=25, RB Offset=12 22.05 21.89 22.38
RB Size=25, RB Offset=24 21.97 22.09 22.33
RB Size=50, RB Offset=0 22.52 21.80 21.82
100 RB Size=1, RB Offset=0 21.27 21.31 21.47
RB Size=1, RB Offset=24 22.12 22.38 22.34
RB Size=1, RB Offset=49 21.80 22.65 22.29
16QAM RB Size=25, RB Offset=0 21.16 21.56 21.64
RB Size=25, RB Offset=12 21.63 21.14 21.28
RB Size=25, RB Offset=24 21.23 21.39 21.50
RB Size=50, RB Offset=0 21.53 20.90 21.11
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

e e . _ Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.24 22.08 22.20

RB Size=1, RB Offset=37 22.46 22.54 22.59

RB Size=1, RB Offset=74 22.37 22.87 22.61

QPSK RB Size=36, RB Offset=0 22.08 21.86 21.86

RB Size=36, RB Offset=18 22.19 22.42 22.19

RB Size=36, RB Offset=37 22.65 22.61 22.43

RB Size=75, RB Offset=0 22.42 2251 22.81

150 RB Size=1, RB Offset=0 21.44 21.48 21.58

RB Size=1, RB Offset=37 22.10 22.04 22.09

RB Size=1, RB Offset=74 21.53 21.58 21.23

16QAM RB Size=36, RB Offset=0 21.39 21.81 22.12

RB Size=36, RB Offset=18 21.29 21.63 21.82

RB Size=36, RB Offset=37 22.16 21.41 21.88

RB Size=75, RB Offset=0 20.70 21.27 21.84

RB Size=1, RB Offset=0 22.38 22.26 22.34

RB Size=1, RB Offset=49 22.77 23.02 23.06

RB Size=1, RB Offset=99 22.61 22.69 22.61

QPSK RB Size=50, RB Offset=0 21.33 22.64 23.05

RB Size=50, RB Offset=24 22.35 22.75 22.60

RB Size=50, RB Offset=49 21.61 2253 22.60

RB Size=100, RB Offset=0 22.62 22.15 22.65

200 RB Size=1, RB Offset=0 21.57 23.20 21.59

RB Size=1, RB Offset=49 22.34 22.91 22.59

RB Size=1, RB Offset=99 22.83 23.18 23.04

16QAM RB Size=50, RB Offset=0 21.57 21.73 22.91

RB Size=50, RB Offset=24 21.73 21.76 22.73

RB Size=50, RB Offset=49 21.42 21.86 22.17

RB Size=100, RB Offset=0 22.01 20.88 22.05
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

Peak-to-average ratio (PAR)

Modulation Middl(edg;mnnel Linl:i?l({dB) Result
QPSK (1RB Size) 6.35 13 Pass
QPSK (100RB Size) 6.37 13 Pass
16QAM (1RB Size) 7.60 13 Pass
16QAM (100RB Size) 7.44 13 Pass
QPSK:
Frequency lliiziliivxfr ’tfal::il; RX e Sucb:l,::tedAntenna A}’;‘i};te Limit
(MHz) | qpoF | Angle Hf:;’)'“ (P;I";f) (flgf]‘) Loss | Gain | (am) | (4Bm™
Degree (dB) (dB)
Middle Channel
5 MHz Bandwidth
2535.00 83.21 109 1.2 H 13.7 2.60 10.20 21.30 33
2535.00 82.09 292 1.4 \% 13.2 2.60 10.20 20.80 33
10 MHz Bandwidth
2535.00 82.96 351 1.2 H 135 2.60 10.20 21.10 33
2535.00 82.13 163 25 \ 133 2.60 10.20 20.90 33
15 MHz Bandwidth
2535.00 83.02 60 1.0 H 135 2.60 10.20 21.10 33
2535.00 82.78 2 1.8 \ 13.9 2.60 10.20 21.50 33
20 MHz Bandwidth
2535.00 83.15 192 15 H 13.7 2.60 10.20 21.30 33
2535.00 82.34 81 2.0 \% 135 2.60 10.20 21.10 33
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16QAM:
. Rx Antenna Substituted
Frequency l;z;‘:lliv:g 2&: . Cable | Antenna AEZ(:};te Limit
MHD) | (gg,yy | Angle Hff)ht g‘{’};; (‘(;;V:l') Loss | Gain | (agm) | (4BM
egree (dB) (dB)
Middle Channel
5 MHz Bandwidth
2535.00 83.12 300 1.6 H 13.6 2.60 10.20 21.20 33
2535.00 82.84 172 1.3 \% 14.0 2.60 10.20 21.60 33
10 MHz Bandwidth
2535.00 83.52 343 17 H 14.0 2.60 10.20 21.60 33
2535.00 82.97 225 15 \ 14.1 2.60 10.20 21.70 33
15 MHz Bandwidth
2535.00 83.10 290 1.1 H 13.6 2.60 10.20 21.20 33
2535.00 82.97 328 25 \ 14.1 2.60 10.20 21.70 33
20 MHz Bandwidth
2535.00 83.22 266 14 H 13.7 2.60 10.20 21.30 33
2535.00 82.63 304 1.6 \% 13.8 2.60 10.20 21.40 33
Note:

All above data were tested with no amplifier
Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

FCC §2.1049, §22.917, §22.905 & §24.238 & §27.53 - OCCUPIED
BANDWIDTH

Applicable Standard
FCC 47 §2.1049, 8§22.917, §22.905, §24.238 and §27.53.

Test Procedure

The RF output of the transmitter was connected to the simulator and the spectrum analyzer through
sufficient attenuation.

The resolution bandwidth of the spectrum analyzer was set at 1% to 5% of the anticipated emission
bandwidth and the 26 dB & 99% bandwidth was recorded.

EUT Splitter Signal Analyzer

Universal Radio
Communication

Tester
Test Data
Environmental Conditions
Temperature: 25~26 °C
Relative Humidity: 52~55 %
ATM Pressure: 100.5~101.0 kPa

The testing was performed by Nancy Wang from 2018-05-10 to 2018-06-06.

EUT operation mode: Transmitting
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Test Result: Compliance. Please refer to the following tables and plots.

Cellular Band (Part 22H)

Frequenc 99% Occupied 26 dB Emission
Mode (1\(/in) y Bandwidth Bandwidth
(kHz) (kHz)
GSM(GMSK) 836.6 243.1 319.8
Frequenc 99% Occupied 26 dB Emission
Mode (D‘}HZ) y Bandwidth Bandwidth
(MHz) (MHz)
RMC (BPSK) 836.6 4.139 4.703
HSUPA (BPSK) 836.6 4.153 4.703
HSDPA (16QAM) 836.6 4.153 4.703
PCS Band (Part 24E)
Frequenc 99% Occupied 26 dB Emission
Mode (B‘}[HZ) y Bandwidth Bandwidth
(kHz) (kHz)
GSM(GMSK) 1880.0 244.6 321.3
Frequenc 99% Occupied 26 dB Emission
Mode (D‘}Hz) y Bandwidth Bandwidth
(MHz) (MHz)
RMC (BPSK) 1880.0 4.153 4.689
HSUPA (BPSK) 1880.0 4.153 4.689
HSDPA (16QAM) 1880.0 4.153 4.689
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Cellular Band (Part 22H)
26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode

Spectrum | |n$|
Ref Level 34.00 dBm  Offset 14.00 dB @ RBW 5 kHz
& Att 30de SWT  379.1ps & VBW 10kHz Mode Auto FFT  Input 1 AC
O 1Pk Max
4 M1[1] 0.99 dBm
=0 dBm D1 25.500 dBmv 836.43790 MHz
Occ Bw 243.125904486 kHz
20 dBm D1[1] 1.66 dB
T1 Tz 319.80 kHz
v v
10 dBm
[GS [=hA
D2 2.500 dermmr ¥
0 dem
-10 dBm
-20 dBm
-30 dBrmn
-40 dBm
-50 dBrmn
-60 dBrm
CF 836.6 MHz 691 pts Span 1.0 MHz

Date: 5.JUN.2018 19:43:50

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode

Spectrum u%:[
Ref Level 3400 dBm Offset 14.00 dB @ RBW 100 kHz
|& Att 30 dB SWT 19 ps @ YBW 300 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Masx
30 dB M1[1] -9.45 dBm
m 834.2410 MHzZ,
Occ Bw 4.,138929088 MHZz
20 dBm D1[1] 0.72 dB|
D1 18.200 dBr 4.7030 MHZ|
T1 2
10 dBm v v
0 dém
[ 01
Dz -7.300 dBn
-10 dBm L
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 836.6 MHz 691 pts Span 10.0 MHz

Date: 5.JUN.2018 20:24:33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

Spectrum n%:[

Ref Level 34,00 dBm Offset 14,00 dB @ RBW 100 kHz

|& Att 30de BWT 19 ps & ¥BW 300 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max

i M1[1] -9.63 dBm
3o dem 834.2410 MHz
occ Bw 4.153400868 MHz

20 dBm D1[1] 1.00 dB
01 17.700 dBm 4.7030 MHz,

10 dBm

aft
|

0 dem

1
D2 -8.300 dBmy ol

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 836.6 MHz 691 pts Span 10.0 MHz

Date: 5.JUN.2018 20:34:11

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

Spectrum n%:[

Ref Level 3400 dém Offset 14.00 dB @ RBW 100 kHz

& Att 30 dB BWT 19 ps @ VBW 300 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max

i M1[1] ~10.08 dBm
30 dBm B34.2410 MHz
Oce Bw 4.153400868 MHz

20 dBm D1[1] 1.45 dB
D1 17.800 dBm 4.7030 MHz

10 dBm

a7
B

0 dBm

D2 -5.200 dBrF'I'l o

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF B36.6 MHz 691 pts Span 10.0 MHz

Date: 5.JUN.2018 20:32:09
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

PCS Band (Part 24E)
26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode

|& Att

Spectrum |

(=)

Ref Level 34.00 dBm  Offset

30 dB SWT

14.00 dB & RBW 5 kHz
379.1 ps @ YBW 10 kHz

Mode Auto FFT

Input 1 AC

O 1Pk Max

30 dBm

mM1[1]

20 dBm

D1 24,400 dBm

Occ Bw.

-2.62 dBm
1.87983790 GHz

D1[1]

10 dBm

244.573082489 kHz
0.97 dB
321.30 kHz

0 dem

-10 dBm

D2 -1.600 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.88 GHz

691 pts

Span 1.0 MHz

Date: 5.JUN.2018 19:47:44

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode

|& Att

Ref Level 34.00 dBm

Spectrum

(=)

30 dB SWT

Offset 14.00 dB @ RBW 100 kHz

19 ps @ YBW 300 kHz

Mode Auto FFT

Input 1 AC

O 1Pk Max

30 dBm

M1[1]

20 dBm

Occ Bw
D1[1]

10 dBm

D1 17.900 dBm

-8.32 dBm|
1.87765060 GHz
4.153400868 MHZz
-1.24 dB

<+.6890 MHZz|

0 dém

A

L

-10 dBm

D2 -8.100 danf

=t

-20 dBm

-20dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.88 GHz

691 pts

Span 10.0 MHz

Date: 5.JUN.

2018 20:26:42
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

Spectrum ||:%:[|
Ref Level 34.00 dBm Offset 14,00 dB @ RBW 100 kHz
= att 30de  SWT 10 ps ® VBW 300 kHz  Mode Auto FFT  Input L1 AC
O 1Pk Maw
4 M1[1] -8.67 dBm
30 dem 1.8776560 GHz
Occ Bw 4.,153400868 MHz
50 dBm D1[1] -1.76 dB
D1 17.200 dBrr 4.6890 MHz
T 2
10 dBm = =
0dem
rL
— D2 -8.500 dBmE £
10 dEm ! =
-20 dem
-20 dem
-40 dem
-50 dem
-60 dem
CF 1.88 GHz 691 pts Span 10.0 MHz

Date: 5.JUN.2018 20:36:23

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

Spectrum |

(=)

Ref Level 34.00 dBm
& Att 30 dB

Offset 14.00 dB & RBW 100 kHz

SWT

19 ps @ VBW 300 kHz

Mode Auto FFT

Input 1 AC

O 1Pk Max

30 dBm

M1[1]

20 dBrm

Occ Bw
D1[1]

10 dBrm

01 17.000 dBm

-8.94 dBm
1.8776560 GHz
4.153400868 MHz
-1.69 dB

4.6890 MHz.

0dBm

-20 dBm

T dsm————D02 -9.000 dert

Ml

I
A

b

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.88 GHz

691 pts

Span 10.0 MHz

Date: 5.JUN.2018 20:29:09
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

LTE Band 2: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 1.111 1.524
14
16QAM 1.120 1.394
QPSK 2.721 3.106
3.0
16QAM 2.692 3.029
QPSK 4.535 5.128
5.0
16QAM 4.535 5.337
QPSK 8.974 9.921
10.0
16QAM 8.974 9.889
QPSK 13.510 15.130
15.0
16QAM 13.510 14.938
QPSK 18.077 20.064
20.0
16QAM 18.077 19.872
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -10.60 dBm
Ref 39.5 dBm “Att 20 dB SWT 15 ms 1.879110577 GHz
Offset 145 dB OBW (1.11057¢923 MHz
Deltg 1 [T1 ]}
30 S VAN
1.524038462 MHz
Temp [1 [T1 ogw]
=20 —76—diBnr i
D1 16.2|dBm LYY Wy =y +-879437500—6Hz]|
j‘f"f\w ’\/L‘-m'\‘_rz Temp |2 [T1 ogw]
1o ~95 dBm
1.880548077 GHz
=0
. s
p n | Mr
3DB
(7o ..\/[hr \n\h AN,
AW VAR Y A L
~-30
~-40
—-50
-60
Center 1.88 GHz 300 kHz/ Span 3 MHz

Date: 10.MAY.2018 15:49:30

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 KkHz Marker 1 [T1 ]
“VBW 100 kHz -10.75 dBm
Ref 39.5 dBm “Att 20 dB SWT 15 ms 1.879250000 GHz
offfet 14]5 dB OBW [1.120192308 MHz
Deltg 1 [T1 ]}
30 41 dB
1.394230769 MHz
Temp [1 [T1 ogw]
=20 T-38—ciBmr i
D1 16.2|dBm SO S00 GH |
ﬂ/uﬂ\wnmvxnﬂw¢xJMNJNLAJM\NVL\ Temp |2 111 o]
10 1 -
~93 dBm
1.880557692 GHz
~o:
co_bs b \
- /\'J‘r K H‘\w\
3DB
;;:321FJ/F V,,f‘]\/r"»-r d\““dﬂ.i“““lvn\\ﬂJ\
~-30
~-40
~-50
-60
Center 1.88 GHz 300 kHz/ Span 3 MHz

Date: 10.MAY.2018 15:48:01
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 50 kHz
*VBW 100 kHz

Delta 1 [T1 ]

1.63 dB

Ref 32.5 dBm *Att 20 dB SWT 2.5 ms 3.105769231 MHz
[30—offfer dB QBRW [2 1153846 Mz
Markgr 1 [T1]|]
-11.38 dBm
20 8784336 SH:
Temp |1 [T1 ofug
D1 15.5|dBm
[MAXH] Wp&m\/yJL\Mvvva,“AhﬁﬁIHerk¢g\Amvm/«A,r1\72 1-79 dBm
L1o 1 LV
T-878634615 GHZ
Temp |2 [T1 OgwW]
-50 dBm
o 1.88135%769 GHz
1 1
L_10. > ,:;&’ B 1\\‘
| o | ] e
3DB
~-30
-40
~-50
~-60
Center 1.88 GHz 600 kHz/ Span 6 MHz

Date: 6.JUN.2018 12:40:15

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

@

*RBW 50 kHz
*VBW 100 kHz

Delta 1 [T1 ]

0.73 dB

Ref 32.5 dBm “Att 20 dB SWT 2.5 ms 3.028846154 MHz
Fso—oceeet dB ORW [> /02307602 mHz]|
Markgr 1 [T1]|]
-12.28 dBm
20 +-B7847IH54—6H:
Temp |1 [T1 OBW]
[MAXH] D1 13.8[dBm —
k10 B Y T e -98 dEmj |,
T-878653846 GHZ
Temp |2 [T1 OgW]
.83 dBm
0 JJ xﬂ 1.881344154 GHz
F-10
D2 -1&.‘\7 dBm| A
. il mﬂ 1
m,ﬁ"}w I | M\MM\J
308
F-30:
F--40:
F--50:
F--60:
Center 1.88 GHz 600 kHz/ Span 6 MHz

Date: 6.JUN.2018 12:42:30
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 100 kHz
*VBW 300 kHz

Delta 1 [T1 ]

2.55 dB

Ref 32.5 dBm *Att 20 dB SWT 5 ms 5.128205128 MHz
[30—offfer dB OBW |4 535254410 MHZ]|
Markgr 1 [T1]|]
-11.83 dBm
20 87 F3I5F769—6H
D1 15.8|dBm Templl FT1 0BW]
FMMMMWWZ .96 dem|
1o -8 359 GAZ
Temp |2 [T1 OgwW]
1¢.33 dBm
o 1.882259615 GHz
1
10 = 7;;ﬂf otBm] \MUM
-20 W L2
AV 'W‘
308
F-30
-40
-50
-60
Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 6.JUN.2018 12:44:30

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

@

*RBW 100 kHz
*VBW 300 kHz

Delta 1 [T1 ]

0.99 dB

Ref 32.5 dBm *Att 20 dB SWT 5 ms 5.336538462 MHz
[ 30—0ff$et dB. orW [4 535254410 mbz]|
Markgr 1 [T1]|]
-12.57 dBm
20 8772596156t
o1 14.2| a8 Temp |1 [T1 OBW]
[vAXH] - m
.06 dB
L 1o T{\MMWMN&W’J{Z denfl
-8 359 GAZ
Temp |2 [T1 OgW]
-94 dBm
o 1.882259615 GHz
L_10 1 1
D2 7W8 dBm| M
L J}ﬂf Vhrwﬂ
W Vrjm“yw 30B
~-30
-40
~-50
~-60
Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 6.JUN.2018 12:45:53
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 0.58 dB
Ref 39.5 dBm “Att 20 dB SWT 10 ms 9.921474359 MHz
off$et 14]5 dB OBW |8.974358974 MHz
Markgr 1 [T1(]
~30 —12 03 dBm
1.874947115 GHz
Temp [1 [T1 ogw]
Lo S
p 1.875512821 Gz "
D1 13.7(dBm — T2remp [2 LTI OBW]
[0 WAy M A M N
/ \ 1.884487179 GHz

o
L_10 1/ \1
D2 -[12.%/dBm) 1
&J\ 30B
Py st

—-20 f
A N\%M\MLW

—-30

—-50

-60

Center 1.88 GHz 2 MHz/ Span 20 MHz

Date: 10.MAY.2018 15:54:03

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 0.91 dB
Ref 39.5 dBm “Att 20 dB SWT 10 ms 9.889423077 MHz
Offset 145 dB OBW (8.974358974 MHz
Markgr 1 [T1(]
30 1 dBm
1.875011218 GHz

=
)

Temp |1 [T1 0BW]
|20 ;
—3—ciBr

.875512821 GHz

T2T Z [T1T OBW
Al a iy e p sl aa o A Y | R C 1
v v \ 75 dBm

v 3,
/ .884487179 GHz
o
L_10 1/ \1
D2 -[12.3ydBm) \
ﬁm 3DB
4

—-30

=

D1 13.7|dBm —r

=

—-50

-60

Center 1.88 GHz 2 MHz/ Span 20 MHz

Date: 10.MAY.2018 15:55:03
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
“VBW 500 kHz 2.43 dB
Ref 39.5 dBm “Att 20 dB SWT 2.5 ms 15.129807692 MHz
Offset 145 dB OBW 13.50961%385 MHz
Markgr 1 [T1(]
30 -13 .48 dBm
1.872366¢987 GHz

=
)

Temp |1 [T1 OBW]
Lo o]

-873269231 GHz

%WMWW\&F%EMp 2 [T1 ogw]

1o T9-12 dBm
886778846 GHz
=0
/! \1
=-10 ") ,M;M%m +
3DB
AU Mﬂll'\n

=

D1 15 diBm

=

—-30

—-50

-60

Center 1.88 GHz 3 MHz/ Span 30 MHz

Date: 10.MAY.2018 15:56:34

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
“VBW 500 kHz 1.38 dB
Ref 39.5 dBm “Att 20 dB SWT 2.5 ms 14 .937500000 MHz
Offset 145 dB OBW 13.50961%385 MHz
Markgr 1 [T1(]
30 13.10 dBm

1.872511218 GHz
Temp |1 [T1 0BW]

VAXH PR e

1.873269231 GHz
b1 13.8|dBm MWWM Wit it L 7 €™P 2 [T1 OBW]

1o 93 dBm
1.88677§846 GHz

i / \
L_10 4 Ll
D2 -[l2.2¢ dBm
R 3DB
& N Al [l

=
)

—-50

-60

Center 1.88 GHz 3 MHz/ Span 30 MHz

Date: 10.MAY.2018 15:55:44
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz 1.77 dB
Ref 32.5 dBm “Att 20 dB SWT 2.5 ms 20.064102564 MHz
[30—offfer dB QBW 0769230 MHZ ]|

Markgr 1 [T1]|]
-11.70 dBm

k20 e
T 1 [T1 oBW]
D1 15.2|dBm erp gl L -
WMMM N H PNY T (T ,\,gz -84 dBm "
=10 T.870961538 HZ
Temp |2 [T1 OgwW]
1¢.35 dBm

[ 1.889038462 GHz
1

o i Mﬂwww .

~-30

F-40

~-60

Center 1.88 GHz 4 MHz/ Span 40 MHz

Date: 6.JUN.2018 12:52:18

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz 0.29 dB
Ref 32.5 dBm *Att 20 dB SWT 2.5 ms 19.871794872 MHz
[ 30—0ff$et dB. ORW 076923077 MHZ]|

Markgr 1 [T1]|]
-11.60 dBm

20 +-86 St
D1 15.2|dBm rgemp |1 [T1 OBW]

-13 dB
Lo TlmWMMMMMNWVY e IRV
T-87096]538 GHZ
] \Te\n[} 2 [T1 ogw]

11.60 dBm
\t 1.88903§462 GHz

o

F-40

~-60

Center 1.88 GHz 4 MHz/ Span 40 MHz

Date: 6.JUN.2018 12:53:29
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

LTE Band 4: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 1.115 1.423
14
16QAM 1.120 1.389
QPSK 2.712 3.067
3.0
16QAM 2.712 3.106
QPSK 4,535 5.032
5.0
16QAM 4,519 5.337
QPSK 9.006 10.160
10.0
16QAM 9.006 10.224
QPSK 13.462 14.918
15.0
16QAM 13.462 14.870
QPSK 17.949 19.357
20.0
16QAM 17.949 19.486
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz 0.15 dB
Ref 34 dBm “Att 20 dB SWT 15 ms 1.423076923 MHz
offfet 14]5 dB OBW [1.115384615 MHz|
30 Markgr 1 [T1[]
-1¢.24 dem||iEN

1.73172]154 GHz
Temp [1 [T1 oBW]

D1 15.8|dBm
Vﬂmmr\/\r/\/'\,\f&f\mq/‘\l‘\\ 1-96 dem|l
1 1731937500 GHz|

10
Temp |2 [T1 ogw]
7-62 dBm
4 054885—6H

o =

¥ N

=y
)
U
N
o

=1

~-40

Center 1.7325 GHz 300 kHz/ Span 3 MHz

Date: 2.JUN.2018 20:01:02

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -10.57 dBm
Ref 34 dBm “Att 20 dB SWT 15 ms 1.731774038 GHz
Offset 145 dB OBW (1.120192308 MHZ"
30

Deltg 1 [T1 ]}
.37 dB

1.389423077 MHz

—20
Temp |1 [T1 OBW]
D1 15.9|dBm 79 dBm
#/LﬂquNNxmAwwkJV\JMJbMHv_V\ b Ll
L10 +28 T 1 1933500 GH
Temp |2 [T1 ogw]
7-06 dBm
3 O5+692—GH

o =

M Ny

~-40

Center 1.7325 GHz 300 kHz/ Span 3 MHz

Date: 2.JUN.2018 19:52:40
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 50 kHz Delta 1 [T1 ]
*VBW 100 kHz 0.83 dB
Ref 32.5 dBm “Att 20 dB SWT 2.5 ms 3.067307692 MHz
[30—offfer dB oBW [2 711538462 MHZ]|

Markgr 1 [T1]|]
-10.53 dBm

20 E 69—6tH:
T 1_[T1 ofwy
D1 15.5|dBm emp.
[PV ESSIIVY SNV S I‘wv»\.,JLN\-_rZ .97 dBm
Lio ik LVL
1T-73TT4423T GHZ
Temp |2 [T1 OgwW]
-94 dBm
o

1.733855769 GHz
1

mwce S
quMF‘Mnr I\J"U\MN\F 308

~-30

F-40

~-60

Center 1.7325 GHz 600 kHz/ Span 6 MHz

Date: 6.JUN.2018 12:59:58

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 50 kHz Delta 1 [T1 ]
*VBW 100 kHz 1.42 dB
Ref 32.5 dBm “Att 20 dB SWT 2.5 ms 3.105769231 MHz
Fso—oceeet dB ORW [> 711533462 bzl
Markgr 1 [T1]|]
-13.76 dBm
20 4= +3462—6H:
Temp |1 [T1 08wl
[vaxH] D1 13.1(dBm
Lio et A A T AL A T A e IRV
T T-73TI4423T GAZ
Temp |2 [T1 OgW]
1-.44 dBm
0 / \h 1.73385%769 GHz
F-10 T N
D2 -[L2.¢ dBm .\\M
N W
=30
F--40:
F--50:
F--60:
Center 1.7325 GHz 600 kHz/ Span 6 MHz

Date: 6.JUN.2018 12:58:56
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 2.20 dB
Ref 32.5 dBm “Att 20 dB SWT 5 ms 5.032051282 MHz
[30—offfer dB OBW |4 535254410 MHZ]|

Markgr 1 [T1]|]
-11.44 dBm

Lo — s
T 1 [T1 0wy
D1 15.5|dBm 2mp
%MVJMW‘\W" '\'\T 19.15 denf
10 T- 730240385 GHZ
Temp |2 [T1 OgwW]
1.59 dBm

[ 1.734778641 GHz
1
Lo

F-40

~-60

Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 6.JUN.2018 13:05:56

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.46 dB
Ref 32.5 dBm *Att 20 dB SWT 5 ms 5.336538462 MHz
L 30—Offset dB OBRW 14 510 69 MHZ]|

Markgr 1 [T1]|]
-11.46 dBm

20 - S S
o1 14.6|dBm Temp |1 [T1 OBW]
- P*\W’MWM"'\IZ -29 demfl
F10 T 7302474385 GHZ
Temp |2 [T1 OgW]
o -53 dBm

1.734759615 GHz
1
>

1
F-io D2 -’1{%14 dBm 11,\‘
‘WM\\

F-40

~-60

Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 6.JUN.2018 13:07:31
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz 2.35 dB
Ref 32.5 dBm *Att 20 dB SWT 2.5 ms 10.160256410 MHz
L 30—0ffget dB OBW 19 00641 56 MHZ]|

Markgr 1 [T1]|]
-11.81 dBm

— 20 7273747956t
RE D1 15.9|dBm Temp 11 [T1 0w}
ywmwmﬁz 14 02 aom
[ T-7280448 ara e
/ \Temp 2 [T1 ogw]
11.09 dBm
o

1.737051282 GHz
L

L/ B

F-40

~-60

Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 6.JUN.2018 13:09:17

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
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QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz 0.21 dB
Ref 39.5 dBm *Att 20 dB SWT 2.5 ms 14.918269231 MHz
Offset 1415 dB OBW 13.461538462 MHz
Markgr 1 [T1]|]
30 =11.52 dBm
1.725041667 GHz
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[ T1-63 dBm
1.739278846 GHz
Lo \P
E-10: -
308
~-20
oo M&!\'\L
-40
F--50:
-60
Center 1.7325 GHz 3 MHz/ Span 30 MHz
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16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz 3.11 dB
Ref 39.5 dBm *Att 20 dB SWT 2.5 ms 14.870192308 MHz
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FCC Part 27, FCC Part 22H/24E Page 49 of 137




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 200 kHz

Delta 1 [T1 ]

*VBW 500 kHz 1.14 dB
Ref 39.5 dBm “Att 20 dB SWT 2.5 ms 19.357371795 MHz
Offget 145 dB OBW 17.948717949 MHz
Markgr 1 [T1]|]
L 30 -1 4 dBm
1.722894231 GHz
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Date: 10.MAY.2018 15:46:18

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel
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Marker 1 [T1 ]

-10.23 dBm
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Loo =Se—eBm|
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

LTE Band 7: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 4.487 4,904
5.0
16QAM 4.487 4,936
QPSK 8.974 9.936
10.0
16QAM 8.974 9.872
QPSK 13.510 15.401
15.0
16QAM 13.510 15.016
QPSK 17.949 19.631
20.0
16QAM 18.013 19.567
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 50 kHz Delta 1 [T1 ]
*VBW 100 kHz 1.26 dB
Ref 39.5 dBm *Att 20 dB SWT 5 ms 4.903846154 MHz
Offset 1415 dB OBW (4.487179487 MHz
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16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 50 kHz Delta 1 [T1 ]
*VBW 100 kHz 2.07 dB
Ref 39.5 dBm *Att 20 dB SWT 5 ms 4.935897436 MHz
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Date: 10.MAY.2018 15:23:06
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 100 kHz Delta 1 [T1 ]

*VBW 300 kHz 1.65 dB
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16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel
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Date: 10.MAY.2018 15:27:17
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -13.26 dBm
Ref 39.5 dBm “Att 20 dB SWT 2.5 ms 2.527214744 GHz
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16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -0.09 dB
Ref 39.5 dBm *Att 20 dB SWT 2.5 ms 15.016025641 MHz
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k30 1 1 dBm
2.527503205 GHz
Temp |1 [T1 OBW]
- o]
2.528269231 GHz
D1 13.5(dBm —¢ emp [2 [TL OBW]
Lio ™ e/ b A 2 I
I 2.54177846 GHz

Lo /
~-10 N
D2 -[12.5¥ydBm|
IL 3DB

YR WM!M,M

~-30

~-50

-60

Center 2.535 GHz 3 MHz/ Span 30 MHz

Date: 10.MAY.2018 15:28:33

FCC Part 27, FCC Part 22H/24E Page 54 of 137




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz 2.72 dB
Ref 39.5 dBm *Att 20 dB SWT 2.5 ms 19.631410256 MHz
Offset 1415 dB OBW 17.948717949 MHz
Markgr 1 [T1|]
L 30 =14 69 dBm
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Span 40 MHz

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
“VBW 500 kHz 0.63 dB
Ref 39.5 dBm “Att 20 dB SWT 2.5 ms 19.567307692 MHz
Offset 145 dB OBW 18.01282(0513 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

FCC §2.1051, §22.917(a) & §24.238(a); §27.53 (h) (m) - SPURIOUS
EMISSIONS AT ANTENNA TERMINALS

Applicable Standard
FCC §2.1051, §22.917(a) and §24.238(a) and §27.53(h) (m).

The spectrum was to be investigated to the tenth harmonics of the highest fundamental frequency as
specified in § 2.1051.

Test Procedure

The RF output of the transceiver was connected to a spectrum analyzer and simulator through appropriate
attenuation. The resolution bandwidth of the spectrum analyzer was set at LMHz. Sufficient scans were
taken to show any out of band emissions up to 10™ harmonic.

EUT Splitter Signal Analyzer

CMW500/
CMU200
Test Data
Environmental Conditions
Temperature: 24~25 C
Relative Humidity: 50~55 %
ATM Pressure: 100.0~101.0 kPa

The testing was performed by Nancy Wang from 2018-05-10 to 2018-06-05.
Test result: Compliance
EUT operation mode: transmitting

Please refer to the following plots.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

Cellular Band (Part 22H)
30 MHz — 1 GHz (GSM Mode)

Spectrum u%:[

Ref Level 44,00 dem Offset 14.00 dB @ RBW 100 kHz
& Att 40 dB SWT 9.7 ms @ YBW 300 kHz Mode Auto Sweep  Input 1 AC
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1 GHz - 10 GHz (GSM Mode)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -21.30 dBm
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30 MHz - 1 GHz (WCDMA Mode)

Spectrum | ||:%:[ I

Ref Level 34.00 dBm Offset 14.00 dB @ RBW 100 kHz
= Att 30 dB SWT 9.7 ms @ ¥YBW 300 kHz Mode Auto Sweep  Input 1 AC
O 1Pk Max

M1[1] -46.08 dBm
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10 dem
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D1 -13.000 dBrrr

-20 dBm

-30 dBm

-40 dBm

150 diim

-60 dBm

Start 30.0 MHz 691 pts Stop 1.0 GHz
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1 GHz - 10 GHz (WCDMA Mode)
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PCS Band (Part 24E)
30 MHz - 1 GHz (GSM Mode)

Spectrum | ||:%:| I

Ref Level 34.00 dBm  Offset 14.00 dB @ RBW 100 kHz

= ALt 30dB SWT 9.7 ms @ YBW 300 kHz Mode Auto Sweep  Input 1 AC
O 1Pk Max

) M1[1] ~45.40 dBim
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Start 30.0 MHz 691 pts Stop 1.0 GHz

Date: 5.JUN.2018 20:05:49

1 GHz - 2 GHz (GSM Mode)

Spectrum n\%«:
Ref Level 34,00 dBm Offset 14.00 d& @ RBW 1 MHz

|& Att 30de BWT 1ms @ YVBW 3 MHz Mode Auto Sweep  Input 1 AC
O 1Pk Max

i M1[1] -35.95 dBm)
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0 dem
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i Fundamental test
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Date: 5.JUN.2018 20:08:17
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

Ref 29.5 dBm

2 GHz - 20 GHz (GSM Mode)

ALt

“RBW 1 MHz
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30 MHz - 1 GHz (WCDMA Mode)
Spectrum n%:[
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1 GHz - 2 GHz (WCDMA Mode)

Spectrum

(=)

Ref Level 34.00 dBm  Offset 14.00 dB & RBW 1 MHz
|& Att 30dB SWT 1ms @ YBW 3 MHz Mode Auto Sweep  Input 1 AC

O 1Pk Max
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20 dBm
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2 GHz - 20 GHz (WCDMA Mode)
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.

: RSZ180504009-00D

LTE Band 2: (QPSK)
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30 MHz - 1 GHz (1.4 MHz, Middle Channel)
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1 GHz - 2 GHz (1.4 MHz, Middle Channel)
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Fundamental test
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®

=
)

Date:

Date:
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o |

2 GHz - 20 GHz (1.4 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -44.74 dBm
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1 GHz - 2 GHz (3.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 21.94 dBm
Ref 29.5 dBm “Att 20 dB SWT 2.5 ms 1.879807692 GHz
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Fundamental test
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2 GHz - 20 GHz (3.0 MHz, Middle Channel)
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30 MHz - 1 GHz (5.0 MHz, Middle Channel)

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -45.95 dBm
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Fundamental test
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2 GHz - 20 GHz (5.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -45.27 dBm
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k-40
1
ol st o 0 M et
b iddibay Al bl
=60
-70
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 10.MAY.2018 16:16:39
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1 GHz - 2 GHz (10.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 19.34 dBm
Ref 29.5 dBm “Att 20 dB SWT 2.5 ms 1.878205128 GHz
off$et 14]5 dB ’|
1
20
VAXH PPN .
o
F-10
D1 -13 ¢iBm ‘ \
--20 L
" 2 308 Fundamental test
| . f’
(Y [[PHPN VXAFVRRTRPIY RYRTTO] e AHMWN],J \aw\/\u\ly
I--50
I--60
-70
Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 10.MAY.2018 16:18:10

2 GHz - 20 GHz (10.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -44_22 dBm

Ref 29.5 dBm “Att 10 dB SWT 105 ms 18.903846154 GHz

Offgset 14]5 dB

B
Lo

o

~-10

D1 -13 d¢iBm

3DB

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 10.MAY.2018 16:19:13
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HE
)

>
<
=

Date:

Date:

30 MHz - 1 GHz (15.0 MHz, Middle Channel)

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -46.78 dBm
Ref 29.5 dBm *Att 10 dB SWT 100 ms 578.733974359 MHz

Offset 14)5 dB

o

~-10

D1 -13 d¢Bm

~-20

~-30

F-40

TR (VR TR AV TR FORRPINEY NTVN P SUNRUUY. LRIV FARTPIVIY FYIIIEN

~-60

-70

Start 30 MHz 97 MHz/ Stop 1 GHz

10.MAY.2018 16:22:30

1 GHz -2 GHz (15.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 20.54 dBm
Ref 29.5 dBm *Att 20 dB SWT 2.5 ms 1.876602564 GHz
Offset 1415 dB
1
k20 [ A]
1o
LVL
o
~-10 ]
D1 -13 ¢iBm

Start 1 GHz 100 MHz/ Stop 2 GHz

10.MAY.2018 16:21:40

Fundamental test
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2 GHz - 20 GHz (15.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -45.70 dBm

Ref 29.5 dBm *Att 10 dB SWT 105 ms 18.038461538 GHz

20 [ A]
1 PK]
[vaxH INEETY .
ko
k-10

D1 -13 d¢Bm

~-20

~-30

~-60

-70

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 10.MAY.2018 16:21:00

30 MHz - 1 GHz (20.0 MHz, Middle Channel)

<§§> “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -46.29 dBm
Ref 29.5 dBm “Att 10 dB SWT 100 ms 407.740384615 MHz
Offset 145 dB
20 [ A]
1 PK]
=a |,
LvVL
O
=10
D1 -13 ¢iBm
=20
3DB
=30
k-a0
1
ertghlorathAin by g MwﬂlMMM'\w e b U
=60
-70
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 10.MAY.2018 16:23:05
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HE
)

>
<
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Date:

Date:

1 GHz - 2 GHz (20.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 17.57 dBm
Ref 29.5 dBm “Att 20 dB SWT 2.5 ms 1.873397436 GHz
off$et 14]5 dB ’|
20 %H
10

Lo ™~

~-20
J 3DB
~-30

-40
Ll ey J L A A NJ d,‘
~-50
~-60
-70
Start 1 GHz 100 MHz/ Stop 2 GHz

10.MAY.2018 16:23:43

2 GHz - 20 GHz (20.0 MHz, Middle Channel)

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -41.66 dBm
Ref 29.5 dBm “Att 10 dB SWT 105 ms 18.759615385 GHz

Offgset 14]5 dB

o

~-10

D1 -13 d¢iBm

3DB

Start 2 GHz 1.8 GHz/ Stop 20 GHz

10.MAY.2018 16:24:15

[ D1 -13 d¢Bm J \
/

Fundamental test
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LTE Band 4: (QPSK)

®

HE
>
x|z
i

Date:

HE
>
x|z
i

Date:

30 MHz - 1 GHz (1.4 MHz, Middle Channel)

“RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -45.12 dBm
Ref 15.5 dBm “Att O dB SWT 100 ms 284.935897436 MHz
off$et 10]5 dB "
F10
LA
o
LvL
F-10
D1 -13 ¢iBm
F-20
F-30
t-40 30B
1 3DB
k--50
F--60
e LU ESTETEY DIV 1Y CTENTPR P PV S T A B (A T T
F-70
F--80
Start 30 MHz 97 MHz/ Stop 1 GHz
29.MAY.2018 18:10:41
1 GHz - 2 GHz (1.4 MHz, Middle Channel)
“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -43.02 dBm
Ref 32 dBm “Att 20 dB SWT 2.5 ms 1.426282051 GHz
Fao—effbet—zef5—s 1
LA
k20
L1io LVL
I \
o

~-30

L 40 B

~-50

~-60

Start 1 GHz 100 MHz/ Stop 2 GHz

29.MAY.2018 18:12:01

~-10
D1 -13 d¢Bm

k20 Fundamental test
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2 GHz - 20 GHz (1.4 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -26.94 dBm

Ref 25.5 dBm *Att 10 dB SWT 105 ms 3.442307692 GHz

offfet 10]5 dB "

=
)
T
[
o

2 P

I

D1 -13 d¢Bm

~-20

k-40

[peRRAr~i] Py TEATLYT V] WL EWW YV | Py 17 oYW E V| AR

~-60

~-70

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 29.MAY.2018 18:12:32

30 MHz - 1 GHz (3.0 MHz, Middle Channel)

<§§> “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -51.55 dBm

Ref 15.5 dBm *Att O dB SWT 100 ms 284.935897436 MHz

off$et 10]5 dB "

W o

LvVL
~-10

D1 -13 ¢iBm

~-30

~-50

TSR TS0 SR O 9 PTIPR APV IYTPTON Ay TP IYPPTA NP Sy Sy seeem

~-70

~-80

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 29.MAY.2018 18:14:01
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®
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2 P

Date:

B

Date:

1 GHz - 2 GHz (3.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz -44_.97 dBm
Ref 29 dBm *Att 20 dB SWT 2.5 ms 1.347756410 GHz

Offset 1015 dB
[20 LA
1o
LVL
o
~-10
D1 -13 ¢iBm

~-20 \
~-30 t

Start 1 GHz 100 MHz/ Stop 2 GHz

29.MAY.2018 18:14:47

2 GHz - 20 GHz (3.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -31.54 dBm
Ref 25.5 dBm “Att 10 dB SWT 105 ms 3.442307692 GHz
offfet 10]5 dB "
20
LA
F1o
LVL
o
-10
D1 -13 d¢Bm
I--20
1
=30 308
k-0
L _sp0.
S ST TPWWY VS FAVURTEVITY T YL IYNY i 2T VL P A Pl
I--60
F-70
Start 2 GHz 1.8 GHz/ Stop 20 GHz

29.MAY.2018 18:13:07

Miéundamental test
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Date:

Date:

30 MHz - 1 GHz (5.0 MHz, Middle Channel)

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -52.49 dBm
Ref 15.5 dBm *Att O dB SWT 100 ms 284.935897436 MHz
off$et 10]5 dB "
10
O
LVL
=10
D1 -13 ¢iBm
=20
=30
- -40: 3DB
L_so 1
=60
VT T] PN Y R T TTTVRVY N AFORYIT VIO TR IR ATV
=70
- -80:
Start 30 MHz 97 MHz/ Stop 1 GHz

29.MAY.2018 18:28:06

1 GHz -2 GHz (5.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]

*VBW 3 MHz -45.52 dBm
Ref 29 dBm *Att 20 dB SWT 2.5 ms 1.451923077 GHz

Offset 10]5 dB
20
10
LvVL
O
-

--10

D1 -13 diB:

m

Start 1 GHz 100 MHz/ Stop 2 GHz

29.MAY.2018 18:15:14

QFundamentaI test
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Date:

Date:

2 GHz - 20 GHz (5.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -33.15 dBm
Ref 25.5 dBm “Att 10 dB SWT 105 ms 3.442307692 GHz
offfet 10]5 dB "
20
[ A]
F10
LVL
o
F-10
D1 -13 ¢iBm
-20
[-30—= 30B
k-40
L _eny .
3 CRVEN WAER YTy [TNVAURTY W AW BT W T
F-60
F-70
Start 2 GHz 1.8 GHz/ Stop 20 GHz
29.MAY.2018 18:15:40
.
30 MHz - 1 GHz (10.0 MHz, Middle Channel)
“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -55.77 dBm
Ref 15.5 dBm “Att O dB SWT 100 ms 283.381410256 MHz
off$et 10]5 dB "
10
[ A
o
LvVL
F-10
D1 -13 ¢iBm
F-20
F-30
L_40 DB
k-50
1
)
RO RN SRFRRTIF YA LYW Y TR PSR AU Y A WEY VO TP D e
F-70
k--80
Start 30 MHz 97 MHz/ Stop 1 GHz

29.MAY.2018 18:29:34
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1 GHz - 2 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -41.42 dBm
Ref 34 dBm *Att 20 dB SWT 2.5 ms 1.623397436 GHz
offfet 10]5 dB |
30
=
MAXH
LVL
10
o
V\\
r-10
D1 -13 ¢iBm {
=20

3DB
L s \ Fundamental test
]
L ARt AR A A AR | ANY L W T TV YT

~-50

~-60

Center 1.5 GHz 100 MHz/ Span 1 GHz

Date: 29.MAY.2018 18:30:21

2 GHz - 20 GHz (10.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -27.59 dBm

Ref 15.5 dBm “Att 10 dB SWT 105 ms 3.442307692 GHz

offfet 10]5 dB "

B

D1 -13 ¢iBm

~-20

[--40 3DB

~-70

~-80

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 29.MAY.2018 18:30:57
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Date:

Date:

30 MHz - 1 GHz (15.0 MHz, Middle Channel)

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -54.03 dBm

Ref 15.5 dBm “Att 0 dB SWT 100 ms 286.490384615 MHz

off$et 10]5 dB "
10
O
=10

D1 -13 ¢iBm

=20
=30
= -40
-50 -
=60
=70
- -80:
Start 30 MHz 97 MHz/ Stop 1 GHz

29.MAY.2018 18:32:20

1 GHz -2 GHz (15.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -46.19 dBm
Ref 24 dBm *Att 20 dB SWT 2.5 ms 1.641025641 GHz
offfet 10]5 dB |
20
10
o
AN
F-10
D1 -13 ¢iBm
F-20 / K
-30 [ S
-40
i ] |14‘h
b WMWMW AT L R
-60
F-70
Start 1 GHz 100 MHz/ Stop 2 GHz
29.MAY.2018 18:31:50

LvVL

3DB

Fundamental test
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Date:

Date:

2 GHz - 20 GHz (15.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -37.08 dBm
Ref 15.5 dBm *Att 10 dB SWT 105 ms 3.471153846 GHz

offfet 10]5 dB "

LA

I

D1 -13 ¢iBm

~-30

~-70

~-80

Start 2 GHz 1.8 GHz/ Stop 20 GHz

29.MAY.2018 18:31:14

30 MHz - 1 GHz (20.0 MHz, Middle Channel)

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -57.79 dBm
Ref 15.5 dBm “Att O dB SWT 100 ms 288.044871795 MHz
off$et 10]5 dB "
10
[ A
o
LvVL
F-10
D1 -13 ¢iBm
F-20
F-30
F-40 DB
k-50
1
L 60 x
(T WY PP FYETL ANV TP Yo PO TN YTV T (P WY YW SRRV
F-70
k--80
Start 30 MHz 97 MHz/ Stop 1 GHz

29.MAY.2018 18:32:42
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Date:

B

Date:

1 GHz - 2 GHz (20.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -45.96 dBm
Ref 25 dBm “Att 20 dB SWT 2.5 ms 1.567307692 GHz
offfet 10]5 dB "
20
=10
LVL
O
v
=10
D1 -13 ¢iBm
~-20 J \\ \
[-30 308
Fundamental test
k-a0
1 \{\‘
b WAAHLJM.. JWMMWWM}WL‘M NS VI N TIN IR AT
=60
=70
Start 1 GHz 100 MHz/ Stop 2 GHz
29.MAY.2018 18:33:24
2 GHz - 20 GHz (20.0 MHz, Middle Channel)
“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -37.79 dBm
Ref 14 dBm ALt 10 dB SWT 105 ms 3.471153846 GHz
offfet 10]5 dB |
10
0
LVL
=10
D1 -13 ¢Bm
=20
=30
1
-40
3DB
=50
L WWmMMMWWMWWM
=70
- -80:
Start 2 GHz 1.8 GHz/ Stop 20 GHz

29.MAY.2018 18:34:04
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LTE Band 7: (QPSK)
30 MHz - 1 GHz (5.0 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -41.12 dBm

Ref 19 dBm “Att 20 dB SWT 100 ms 221.201923077 MHz

Offget 10)5 dB

HE
>
x|z
i

o

LvL

~-10

~-20

D1 -25 ¢iBm

~-30

F-40

PRI FIPPPTR BTN Y T S e ey

~-70

-80

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 29.MAY.2018 17:43:56

1 GHz - 3 GHz (5.0 MHz, Middle Channel)

@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -43.65 dBm

Ref 31 dBm “Att 20 dB SWT 5 ms 2.224358974 GHz

[30 0ff$et 10]5 dB

20

HE
>
x|z
i

o

LvL

~-20

D1 -25 ¢iBm

~-60

Start 1 GHz 200 MHz/ Stop 3 GHz

Date: 29.MAY.2018 16:53:01
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Date:

Date:

3 GHz - 26 GHz (5.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -56.06 dBm
Ref 9 dBm *Att O dB SWT 135 ms 3.405448718 GHz

Lo

~-10

~-20

D1 -25 ¢iBm

~-30

Start 3 GHz 2.3 GHz/ Stop 26 GHz

29.MAY.2018 17:42:14

30 MHz - 1 GHz (10.0 MHz, Middle Channel)

“RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -43.44 dBm
Ref 19 dBm *Att 20 dB SWT 100 ms 219.647435897 MHz

Offset 10)5 dB

o

LvVL

D1 -25 ¢iBm

=70

-80

Start 30 MHz 97 MHz/ Stop 1 GHz

29.MAY.2018 17:44:40
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1 GHz - 3 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -44.66 dBm
Ref 28 dBm *Att 20 dB SWT 5 ms 2.108974359 GHz
Offset 1015 dB
2
MAXH eSS
LVL
o
V\
F-10
-20

D1 -25 ¢iBm

Fundamental test

~-60

~-70

Start 1 GHz 200 MHz/ Stop 3 GHz

Date: 29.MAY.2018 17:45:19

3 GHz - 26 GHz (10.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -56.79 dBm

Ref 11 dBm “Att O dB SWT 135 ms 3.405448718 GHz

[[10 Off?}et 10]5 dB

o

B

~-10 LvL

D1 -25 ¢iBm

~-30

3DB

~-80

Start 3 GHz 2.3 GHz/ Stop 26 GHz

Date: 29.MAY.2018 17:46:07
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30 MHz - 1 GHz (15.0 MHz, Middle Channel)

®

Ref 9 dBm *Att 20 dB

“RBW 100 kHz
“VBW 300 kHz
SWT 100 ms

Marke

21

r i1 [T1]
-44.20 dBm
8.092948718 MHz

Offset 10)5 dB

o
1 PH]
F-10
k-20
D1 -25 {iBm
F-30
F-40

ﬁ

F-50
“.L,«'Aln A-Lmlll'hj \Am VLR [XTLY LIRS PYCSRTCTn O WNRPEw )

oty b

nujv.n

Il by,

Start 30 MHz

Date: 29.MAY.2018 17:48:16

97 MHz/

Stop 1 GHz

1 GHz - 3 GHz (15.0 MHz, Middle Channel)

@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -43.48 dBm
Ref 31 dBm “Att 20 dB SWT 5 ms 2.323717949 GHz
30 Offset 10]5 dB
20
MAXH A
10
[ |
-10
F--20 I\
D1 -25 ¢iBm I l
F-30: ' \
F-40 3 \ L
N bforr iAo WWWMW FITCTPWONTT PRV
I--50:
I--60:

Start 1 GHz

Date: 29.MAY.2018 17:47:44

200 MHz/

Stop 3 GHz

LvVL

Fundamental test
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3 GHz - 26 GHz (15.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -57.94 dBm
Ref 11 dBm “Att O dB SWT 135 ms 3.405448718 GHz
(10~ Offget 10]5 dB
[ A ]
o
1 PH
IMAXH
+-10 L
+-20
D1 -25 ¢iBm
30
40
3DB
+-50
1
160
. Al aatit | T A polpg A
--70
--80
Start 3 GHz 2.3 GHz/ Stop 26 GHz
Date: 29.MAY.2018 17:46:55
.
30 MHz - 1 GHz (20.0 MHz, Middle Channel)
<§§> “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -46.64 dBm
Ref 9 dBm “Att 20 dB SWT 100 ms 219.647435897 MHz
Offget 105 dB
Lo [ A]
3% -10
LvVL
F--20
D1 -25 ¢iBm
F-30:
40

k-50
i u.»\IkAJ e U b A J (e s oM A Mo st s M i b

~-80

-90

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 29.MAY.2018 17:48:40

FCC Part 27, FCC Part 22H/24E Page 84 of 137




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ180504009-00D

1 GHz - 3 GHz (20.0 MHz, Middle Channel)

Ref 23 dBm

*Att 20 dB

“RBW 1 MHz
“VBW 3 MHz
SWT 5 ms

Marker 1

[m1 1
-46.35 dBm

1.987179487 GHz

Loo_Offset 10]5 dB

HE
)

>
<
=

I

D1 -25 ¢iBm

| | 4

H

~-60

Start 1 GHz

Date: 29.MAY.2018 17:49:16

200 MHz/

Stop 3 GHz

3 GHz - 26 GHz (20.0 MHz, Middle Channel)

Ref -9 dBm

“Att O

dB

*RBW 1 MHz
*VBW 3 MHz
SWT 135 ms

Marker 1

[11 1
-60.72 dBm

3.405448718 GHz

[-10 Off?}et 10]5 dB

~-20

D1 -25 ¢iBm

~-30

Al

Ibatabhoo i)
<t

AU A
H

~-90

~-100

Start 3 GHz

Date: 29.MAY.2018 17:49:52

2.3 GHz/

Stop 26 GHz

3DB

Fundamental test
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FCC § 2.1053; § 22.917 (a);§ 24.238 (a); §27.53 (h)(m) SPURIOUS RADIATED
EMISSIONS

Applicable Standard
FCC § 2.1053, §22.917(a) and § 24.238(a) and § 27.53(h)(m)

Test Procedure

The transmitter was placed on a wooden turntable, and it was transmitting into a non-radiating load which
was also placed on the turntable.

The measurement antenna was placed at a distance of 3 meters from the EUT. During the tests, the
receiving antenna height and polarization as well as EUT azimuth were varied in order to identify the
maximum level of emissions from the EUT. The test was performed by placing the EUT on 3-orthogonal
axis.

The frequency range up to tenth harmonic of the fundamental frequency was investigated.

Test Data

Environmental Conditions

Temperature: 26 C
Relative Humidity: 48 %
ATM Pressure: 110.0 kPa

The testing was performed by Nancy Wang on 2018-06-02.

EUT operation mode: Transmitting
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Pre-scan with Low, Middle and High channel, the worst case as below:

30 MHz ~ 10 GHz:

Cellular Band (Part 22H)

. Rx Antenna Substituted FCC Part 22H

Frequency ll:zz(:i‘: ) Tlg::tzll: le . Cable | Antenna Azi(s;te - .
(MHz) (dBuV;; Deg%‘ee Height | Polar | Level | Gain (dBm) Limit | Margin

(m) | (H/V) | (dBm) (dB) (dB) (dBm) | (dB)

GSM Mode, Middle channel

251.83 33.24 69 11 H -63.8 0.32 0 -64.12 -13 51.12

251.83 33.97 208 15 \% -63.0 0.32 0 -63.32 -13 50.32

1673.20 55.68 273 1.8 H -51.4 1.30 8.90 -43.80 -13 30.80

1673.20 58.09 96 1.9 \Y -48.4 1.30 8.90 -40.80 -13 27.80

2509.80 55.53 48 1.3 H -48.0 2.60 10.20 -40.40 -13 27.40

2509.80 59.25 350 1.8 \Y -43.7 2.60 10.20 -36.10 -13 23.10

WCDMA Mode, Middle channel

235.18 34.18 281 1.7 H -62.8 0.31 0 -63.11 -13 50.11

235.18 33.62 121 15 \Y -63.4 0.31 0 -63.71 -13 50.71

1673.20 45.04 303 14 H -62.0 1.30 8.90 -54.40 -13 41.40

1673.20 44.87 96 2.0 \% -61.6 1.30 8.90 -54.00 -13 41.00
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

30 MHz ~ 20 GHz:

PCS Band (Part 24E)

. Rx Antenna Substituted FCC Part 24E

Frequency l;z:&livne ! Tlg::t?:) te . Cable | Antenna A]l:i(:,l:lte - .
(MHz) (dBuV;; Deg%‘ee H(elght Polar | Level | "' Gain (Bm) Limit | Margin

m) | (HV) | (@Bm) | cp | () (dBm) | (dB)

GSM Mode, Middle channel

251.83 33.62 358 25 H -63.4 0.32 -63.72 -13 50.72

251.83 34.51 254 2.1 \% -62.5 0.32 -62.82 -13 49.82

3760.00 51.79 199 1.2 H -49.4 1.50 11.80 -39.10 -13 26.10

3760.00 57.85 66 1.2 \% -42.9 1.50 11.80 -32.60 -13 19.60

WCDMA Mode, Middle channel

235.18 33.29 130 11 H -63.7 0.31 -64.01 -13 51.01

235.18 34.63 269 1.7 \% -62.4 0.31 -62.71 -13 49.71

3760.00 43.55 318 1.2 H -57.7 1.50 11.80 -47.40 -13 34.40

3760.00 47.17 211 15 \% -53.6 1.50 11.80 -43.30 -13 30.30
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

LTE Band: (Pre-scan with all the bandwidth, and worse case as below)

Frequency | Receiver | Turntable Rx Antenna Substituted
Cable | Antenna A})Jsolulte Limit Margin
(MHz) Reading Angle Height | Polar | Level Loss Gain ( dg:l) (dBm) (dB)
(dBpv) Degree (m) (H/V) | (dBm) (dB) (dB)
Band 2, Middle channel
Test frequency range: 30 MHz ~ 20 GHz
183.27 33.29 243 19 H -63.7 0.28 0 -63.98 -13 50.98
183.27 33.96 177 11 \% -63.0 0.28 0 -63.28 -13 50.28
3760.00 46.55 213 19 H -64.7 1.50 11.80 -44.40 -13 31.40
3760.00 49.50 32 13 \% -61.3 1.50 11.80 -41.00 -13 28.00
5640.00 42.80 315 15 H -64.8 1.70 12.40 -44.10 -13 31.10
5640.00 43.65 251 2.3 \Y -63.6 1.70 12.40 -42.90 -13 39.90
Band 4, Middle channel,
Test frequency range: 30 MHz ~ 18 GHz
183.27 33.51 262 2.2 H -63.5 0.28 0 -63.78 -13 50.78
183.27 33.67 337 1.6 \Y -63.3 0.28 0 -63.58 -13 50.58
3465.00 47.14 54 15 H -63.2 1.50 12.00 -42.70 -13 29.70
3465.00 47.83 166 15 \% -63.3 1.50 12.00 -42.80 -13 29.80
5197.50 44.10 157 2.1 H -64.5 1.60 12.10 -44.00 -13 31.00
5197.50 45.62 280 2.4 \Y -62.5 1.60 12.10 -42.00 -13 29.00
Band 7, Middle channel
Test frequency range: 30 MHz ~26 GHz
183.27 34.21 117 2.2 H -62.8 0.28 0 -63.08 -13 50.08
183.27 34.63 213 13 \% -62.4 0.28 0 -62.68 -13 49.68
5070.00 47.95 309 13 H -49.9 1.60 12.10 -39.40 -25 14.40
5070.00 47.25 189 18 \Y -50.6 1.60 12.10 -40.10 -25 15.10
7605.00 51.64 223 2.0 H -43.6 2.10 10.50 -35.20 -25 10.20
7605.00 48.82 290 19 \% -46.2 2.10 10.50 -37.80 -25 12.80
Note:

1) Absolute Level = Substituted Level - Cable loss + Antenna Gain

2) Margin = Limit- Absolute Level
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

FCC § 22.917 (a); § 24.238 (a); §27.53 (h)(m) - BAND EDGES

Applicable Standard
According to § 22.917(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to §24.238(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to FCC §27.53 (h)(m), the power of any emission outside of the authorized operating frequency
ranges must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.
Test Procedure

The RF output of the transmitter was connected to the input of the spectrum analyzer through sufficient
attenuation.

The center of the spectrum analyzer was set to block edge frequency

EUT Splitter Signal Analyzer

g

CMW500
CMU200

Test Data

Environmental Conditions

Temperature: 24~25°C
Relative Humidity: 48~50 %
ATM Pressure: 100.5~101.0 kPa

The testing was performed by Nancy Wang from 2018-05-09 to 2018-06-05.
EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following plots.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

Cellular Band, Left Band Edge for GSM (GMSK) Mode

Spectrum | ||:%:1 I

Ref Level 34.00 dbm Offset 14.00 dB & RBW 5 kHz

|& Att 30 dB & SWT 500 ms & VYBW 10 kHz  Mode Auto Sweep  Input 1 AC
O1Rm Max

J mM1[1] -16.40 dBm
30 dBm 6823.98840 MHz

20 dBm

10 dBm

0 dem

-10 dBm

D1 -13.000 dBm ot

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-4 b I

CF 824.0 MHz 691 pts Span 2.0 MHz

Date: 5.JUN.2018 19:59:44

Cellular Band, Right Band Edge for GSM (GMSK) Mode

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14,00 dB & RBW 5 kHz

= Att 30 dB @ SWT 300 ms & ¥YBW 10 kHz  Mode &uto Sweep  Input 1 4C
O1Rm Max

. M1[1] -13.55 dBm
m 849.02320 MHz

20 dBm

10 dBm

0 dem

-10 dBm

D1 -13.000 dBrm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 849.0 MHz 691 pts

Span 2.0 MHz

Date: 5.JUN.2018 19:54:55
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

Cellular Band, Left Band Edge for WCDMA (BPSK) Mode

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB @ RBW 100 kHz

[& Att 30 dB SWT 19 ps @ YBW 300 kHz  Mode Auto FFT  Input 1 &AC
O1Rm Max

q M1[1] -17.16 dBm
30 dem 823.9860 MHz

20 dBm

10 dem

0 dem

-10 dBm

D1 -13.000 dBrrr

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 824.0 MHz 691 pts Span 10.0 MHz

Date: 5.JUN.2018 20:45:58

Cellular Band, Right Band Edge for WCDMA (BPSK) Mode

Spectrum n%:

Ref Level 3400 dém Offset 14.00 dB @ RBW 100 kHz

& Att 30 dB BWT 19 ps @ VBW 300 kHz  Mode Auto FFT  Input 1 AC
O1Rm Max

i M1[1] ~16.22 dBm
30 dBm B49.0140 MHz

20 dBm

10 dBrm

0 dBm

-13 dBm

D1 -13,000 dBm ot

“20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 849.0 MHz 691 pts Span 10.0 MHz

Date: 5.JUN.2018 20:44:17
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

Cellular Band, Left Band Edge for HSDPA (16QAM) Mode

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB @ RBW 100 kHz

[& Att 30 dB SWT 19 ps @ YBW 300 kHz  Mode Auto FFT  Input 1 &AC
O1Rm Max

q M1[1] -16.57 dBm
30 dem 823.9860 MHz

20 dBm

10 dem

0 dem

-10 dBm

D1 -13.000 dBrrr

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 824.0 MHz 691 pts Span 10.0 MHz

Date: 5.JUN.2018 21:00:29

Cellular Band, Right Band Edge for HSDPA (16QAM) Mode

Spectrum | ||:%:1 I

Ref Level 34.00 dBrm  Offset 14.00 dB @ RBW 100 kHz

& Att 30 dB SWT 19 ps @ VBW 300 kHz  Mode Auto FFT  Input 1 AC
O1Rm Max

| M1[1] ~17.58 dBm
30 dem 849.0140 MHz

20 dBrm

10 dBr

0 dim

-1 dBm

D1 -13.000 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 849.0 MHz 691 pts

Span 10.0 MHz

Date: 5.JUN.2018 20:57:49
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

Cellular Band, Left Band Edge for HSUPA (BPSK) Mode

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB @ RBW 100 kHz

[& Att 30 dB SWT 19 ps @ YBW 300 kHz  Mode Auto FFT  Input 1 &AC
O1Rm Max

q M1[1] -16.29 dBm
30 dem 823.9860 MHz

20 dBm

10 dem

0 dem

-10 dBm

D1 -13.000 dBrrr

-20 dBm Lt

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 824.0 MHz 691 pts

Span 10.0 MHz

Date: 5.JUN.2018 20:49:14

Cellular Band, Right Band Edge for HSUPA (BPSK) Mode

Spectrum | ||:%:1 I

Ref Level 34.00 dBrm  Offset 14.00 dB @ RBW 100 kHz

& Att 30 dB SWT 19 ps @ VBW 300 kHz  Mode Auto FFT  Input 1 AC
O1Rm Max

| M1[1] ~17.65 dBm
30 dem 849.0140 MHz

20 dBrm

10 dBr

0 dim

-10 dBm

D1 -13.000 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 849.0 MHz 691 pts Span 10.0 MHz

Date: 5.JUN.2018 20:50:42
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

PCS Band, Left Band Edge for GSM (GMSK) Mode

Spectrum

&

Ref Level 34,00 dBm
|& Att

Offset 14,00 dB & RBW
30 dB & SWT

5 kHz
S0 ms & VBW 10 kHz

Mode Asuto Sweep

Input 1 AC

O1Rm Max

30 dBm

M1[1]
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-15.11 dBm
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10 dBm

0 dem

-10 dBm

D1 -13.000 dBrm

o=

-20 dBm

-30 dBm

-40 dBm

-50 dBm

60 dem—]

CF 1.85 GHz

691 pts

Span 2.0 MHz

Date: 5.JUN.2018 19:50:37

PCS Band, Right Band Edge for GSM (GMSK) Mode

Spectrum |

(=)

Ref Level 34.00 dBm
& Att

Offset 14.00 dB & RBW
30 dB & SWT

5 kHz
50 ms @& YBW 10 kHz

Mode Auto Sweep

Input 1 AC

O1Rm Max

30 dBm

M1[1]

20 dBrm

-14.67 dBm
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10 dBrm
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-10 dBm

D1 -13.000 dBm E

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.91 GHz
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Span 2.0 MHz

Date: 5.JUN.2018 19:52:29
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

PCS Band, Left Band Edge for WCDMA (BPSK) Mode

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB @ RBW 100 kHz

[& Att 30 dB SWT 19 ps @ YBW 300 kHz  Mode Auto FFT  Input 1 &AC
O1Rm Max

q M1[1] -19.65 dBm
30 dem 1.8499860 GHz

20 dBm

10 dem

0 dem

-10 dBm

D1 -13.000 dBrrr

-20 dam 4

-30 dBm

-40 dBin

-50 dBm

-60 dBm

CF 1.85 GHz 691 pts Span 10.0 MHz

Date: 5.JUN.2018 20:39:13

PCS Band, Right Band Edge for WCDMA (BPSK) Mode

Spectrum | ||:%:1 I

Ref Level 34.00 dBrm  Offset 14.00 dB @ RBW 100 kHz

& Att 30 dB SWT 19 ps @ VBW 300 kHz  Mode Auto FFT  Input 1 AC
O1Rm Max

J M1[1] -18.47 dBm
30 dBm 1.9100140 GHz

20 dBrm

10 dBrr

0 dBm

-10 dBm

D1 -13.000 dBm

e

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.91 GHz 691 pts Span 10.0 MHz

Date: 5.JUN.2018 20:41:08
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

PCS Band, Left Band Edge for HSDPA (16QAM) Mode

Spectrum n\%«:

Ref Level 34,00 dBm Offset 14,00 dB @ RBW 100 kHz

|& Att 30de BWT 19 ps & ¥BW 300 kHz  Mode Auto FFT  Input 1 AC
O1Rm Max

i M1[1] -21.33 dBm
3o dem 1.8499860 GHz

20 dBm

10 dBm

0 dem

-10 dBm

D1 -13.000 dBrm

-20 dBm

-30 dBm
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CF 1.85 GHz 691 pts Span 10.0 MHz

Date: 5.JUN.2018 20:54:54

PCS Band, Right Band Edge for HSDPA (16QAM) Mode

Spectrum | ||:%:1 I

Ref Level 34.00 dBrm  Offset 14.00 dB @ RBW 100 kHz

& Att 30 dB SWT 19 ps @ VBW 300 kHz  Mode Auto FFT  Input 1 AC
O1Rm Max

J M1[1] -20.28 dBm
30 dBm 1.9100140 GHz
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10 dBrmy-
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-20 dBm
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-50 dBm
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CF 1.91 GHz 691 pts Span 10.0 MHz

Date: 5.JUN.2018 20:56:20
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

PCS Band, Left Band Edge for HSUPA (BPSK) Mode

Spectrum | ||:%:| I

Ref Level 34.00 dBm Offset 14.00 dB @ RBW 100 kHz

[& Att 30 dB SWT 19 ps @ YBW 300 kHz  Mode Auto FFT  Input 1 &AC
O1Rm Max

q M1[1] -20.69 dBm
30 dem 1.8499860 GHz

20 dBm

10 dem

0 dem

-10 dBm

D1 -13.000 dBrrr

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.85 GHz 691 pts

Span 10.0 MHz

Date: 5.JUN.2018 20:54:04

PCS Band, Right Band Edge for HSUPA (BPSK) Mode

Spectrum n%:

Ref Level 3400 dém Offset 14.00 dB @ RBW 100 kHz

& Att 30 dB BWT 19 ps @ VBW 300 kHz  Mode Auto FFT  Input 1 AC
O1Rm Max

J M1[1] -21.44 dBm)|
30 dBm 1.9100140 GHz
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Date: 5.JUN.2018 20:52:40
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

LTE Band 2:

QPSK (1.4 MHz, FULL RB) - Left Band Edge

@ “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -13.87 dBm
Ref 39.5 dBm “Att 20 dB SWT 15 ms 1.849987179 GHz
Offget 145 dB
=30
1 RM|
=G | 0
P st NI 4y 4
=10 f \
i J/ \
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L _30 nW
el i
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-60
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Date: 9.MAY.2018 16:22:29
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300 kHz/

Span 3 MHz

QPSK (1.4 MHz, FULL RB) - Right Band Edge

-5 dBm
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e
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -13.84 dBm
Ref 39.5 dBm “Att 20 dB SWT 15 ms 1.849891026 GHz
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Date: 9.MAY.2018 16:23:08

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -14.33 dBm
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Bay Area Compliance Laboratories Corp.

(Shenzhen)

Report No.: RSZ180504009-00D

QPSK (3.0 MHz, FULL RB) - Left Band Edge

“RBW 30 kHz
“VBW 100 kHz

Marker 1
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Ref 39.5 dBm “Att 20 dB SWT 30 ms 1.849980769 GHz
off$et 14]5 dB "
k30
1 RV
2 LVL
10
WWWWW
i / \
F-10
D1 -13 ¢iBm / I
'l DB
F-20
-30 MM ""‘uw‘w
k-50
-60
Center 1.85 GHz 600 kHz/ Span 6 MHz
Date: 9.MAY.2018 16:06:47
QPSK (3.0 MHz, FULL RB) - Right Band Edge
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

Date:

Date:

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

“RBW 30 kHz
“VBW 100 kHz
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16-QAM (3.0 MHz, FULL RB) - Right Band Edge
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180504009-00D

®

BT -
o |
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= |

Date:

QPSK (5.0 MHz, FULL RB) - Left Band Edge
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QPSK (5.0 MHz, FULL RB) - Right Band Edge
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -17.33 dBm
Ref 39.5 dBm “Att 20 dB SWT 5 ms 1.849977564 GHz
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16-QAM (5.0 MHz, FULL RB) - Right Band Edge
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

QPSK (10.0 MHz, FULL RB) - Left Band Edge
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“VBW 300 kHz -21.16 dBm
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QPSK (10.0 MHz, FULL RB) - Right Band Edge
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

Date:

Date:

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

“RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -21.16 dBm
Ref 39.5 dBm “Att 20 dB SWT 10 ms 1.849807692 GHz
off$et 14]5 dB ’|
k30 | A
20
LVL
=10

D1 -13 d¢Bm 'l l

rodfal

~-50

-60

Center 1.85 GHz 2 MHz/ Span 20 MHz

9.MAY.2018 16:33:13

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -23.40 dBm
Ref 39.5 dBm “Att 20 dB SWT 10 ms 1.910160256 GHz

offfet 14]5 dB
30 [ A]
k20
LVL

10

f_zo D1 -13 diBm H .
i
h¢thAM+h”A1.nd

~-50

-60

Center 1.91 GHz 2 MHz/ Span 20 MHz

9.MAY.2018 16:32:09
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

®

BT -
o |

Date:

BT -
= |

Date:

QPSK (15.0 MHz, FULL RB) - Left Band Edge

“RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -17.63 dBm
Ref 39.5 dBm “Att 20 dB SWT 2.5 ms 1.849951923 GHz
off$et 14]5 dB ’|
k30 | A
20
LVL
Lo Rty Yy

i NN PRV TINTN. (R Ty
g~ A= u*mw\

. | |

~-10 M
D1 -13 d¢Bm
3DB

IR T
UA\A\JJ\‘ JM

~-50

—
P

-60

Center 1.85 GHz 3 MHz/ Span 30 MHz

9.MAY.2018 16:34:56

QPSK (15.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -15.48 dBm
Ref 39.5 dBm “Att 20 dB SWT 2.5 ms 1.910192308 GHz
offfet 14]5 dB
30 [ A]

kwl‘_.u_;h isL: Lk 1“;.|de..| FI. W

D1 -13 d¢Bm

~-30

™ M
Wy wllll.
~-50
-60
Center 1.91 GHz 3 MHz/ Span 30 MHz

9.MAY.2018 16:37:15
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

Date:

Date:

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

“RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -20.82 dBm
Ref 39.5 dBm “Att 20 dB SWT 2.5 ms 1.849230769 GHz
off$et 14]5 dB ’|
k30 | A
20

N /“”“”““’“ |

~-10
D1 -13 d¢Bm q
1 3DB

~-20

T Jeehd
M\Q‘”&MW

~-50

-60

Center 1.85 GHz 3 MHz/ Span 30 MHz

9.MAY.2018 16:35:40

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -21.54 dBm
Ref 39.5 dBm “Att 20 dB SWT 2.5 ms 1.910288462 GHz
offfet 14]5 dB
30 [ A]
k20

e J'WHMW‘WM;WWMW’\

! D1 -13 d¢Bm

+-30 w‘]}\\lﬂ

-40
~-50
-60
Center 1.91 GHz 3 MHz/ Span 30 MHz

9.MAY.2018 16:36:45
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

QPSK (20.0 MHz, FULL RB) - Left Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -24.20 dBm
Ref 39.5 dBm “Att 20 dB SWT 2.5 ms 1.848161026 GHz
off$et 14]5 dB ’|
k30
1 RV
20

4 el 4t

. | |

~-10
D1 -13 d¢Bm l \

~-20 T

-30 W Mot

~-50

-60

Center 1.85 GHz 4 MHz/ Span 40 MHz

Date: 9.MAY.2018 16:38:17

QPSK (20.0 MHz, FULL RB) - Right Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -21.91 dBm
Ref 39.5 dBm *Att 20 dB SWT 2.5 ms 1.910192308 GHz
Offset 1415 dB
k30
G-
L2 .
T e e
{10 L.‘
D1 -13 d¢Bm ul
\ DB
-20 i
| (WNMW %‘
40 %l
Vh‘\l ) idtop A AN
~-50
-60
Center 1.91 GHz 4 MHz/ Span 40 MHz

Date: 9.MAY.2018 16:40:25
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

Ref 39.5 dBm

“RBW 200 kHz
“VBW 500 kHz

*Att 20 dB

SWT 2.5 ms

Marker 1 [T1 ]
-22.62 dBm

1.849314872 GHz

Offset 14)5 dB

20

M"«WWMWM

o

~-10

D1 -13 d¢Bm

~-20

|

~-30

bl

W™

A

~-50

-60

Center 1.85 GHz

Date: 9.MAY.2018 16:38:51

4 MHz/

Span 40 MHz

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

39.5 dBm

“RBW 200 kHz
“VBW 500 kHz

*Att 20 dB

SWT 2.5 ms

Marker 1 [T1 ]
-20.50 dBm

1.910192308 GHz

Offset 14)5 dB

20

Lio .

Ei

D1 -13 d¢Bm

~-50

-60

Center 1.91 GHz

Date: 9.MAY.2018 16:39:54

4 MHz/

Span 40 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

LTE Band 4:
QPSK (1.4 MHz, FULL RB) - Left Band Edge

@ “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -15.32 dBm
Ref 39.5 dBm “Att 20 dB SWT 15 ms 1.709995192 GHz
off$et 14]5 dB ’|
30
1 RM|
IMAXH

20

LvVL

I / \
= D1 -13 ¢iBm M !
m 3DB
1l

~*40
~-50
-60
Center 1.71 GHz 300 kHz/ Span 3 MHz

Date: 9.MAY.2018 16:48:34

QPSK (1.4 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -14.29 dBm

Ref 39.5 dBm “Att 20 dB *SWT 30 ms 1.755024038 GHz

Offgset 14)5 dB

20
LvL

AU A

] \

% D1 -13 ¢iBm AN .
%WM

Center 1.755 GHz 300 kHz/ Span 3 MHz

Date: 9.MAY.2018 16:50:55
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -17.06 dBm
Ref 39.5 dBm *Att 20 dB SWT 15 ms 1.709980769 GHz
off$et 14]5 dB ’|
3o
1 RV
20 .
Lo o Ju IWEAVE RO

; / \%

b1 -13 JiBm 4 B

~-50

-60

Center 1.71 GHz 300 kHz/ Span 3 MHz

Date: 9.MAY.2018 16:49:15

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -14.52 dBm

Ref 39.5 dBm *Att 20 dB *SWT 30 ms 1.755024038 GHz

Offset 14)5 dB

k30
1 RV
k2o

M. A‘vulvu\ ! VR Y. 7Y v.uL_.uk

D1 -13 d¢Bm ‘1
3DB
0

~-50

-60

Center 1.755 GHz 300 kHz/ Span 3 MHz

Date: 9.MAY.2018 16:50:16
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

QPSK (3.0 MHz, FULL RB) - Left Band Edge

Ref 39.5 dBm

*Att 20 dB

“RBW 30 kHz
“VBW 100 kHz
SWT 30 ms

Marker 1 [T1 ]
-18.21 dBm
1.709980769 GHz

Offset 14)5 dB

L2

o

~-10

D1 -13 d¢Bm

~-20

i}

™ WWWWW !

~-50

-60

Center 1.71 GHz

Date: 9.MAY.2018 16:54:12

600 kHz/

Span 6 MHz

QPSK (3.0 MHz, FULL RB) - Right Band Edge

Ref 39.5 dBm

*Att 20 dB

“RBW 30 kHz
“VBW 100 kHz
SWT 30 ms

Marker 1 [T1 ]
-17.66 dBm
1.755038462 GHz

Offset 14)5 dB

L2

L1004

i

I D1 -13 d¢Bm

=

~-30

~-50

-60

Center 1.755 GHz

Date: 9.MAY.2018 16:55:19

600 kHz/

Span 6 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

“RBW 30 kHz
“VBW 100 kHz

Marker 1 [T1 ]
-16.31 dBm

Ref 39.5 dBm *Att 20 dB SWT 30 ms 1.709980769 GHz
Offset 145 dB
30
BT -
L2
10

. )

~-10
D1 -13 d¢Bm

-
=Y
]

~-20

~-50

-60

Center 1.71 GHz 600 kHz/

Date: 9.MAY.2018 16:53:32

Span 6 MHz

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

“RBW 30 kHz
“VBW 100 kHz

Marker 1 [T1 ]
-20.51 dBm

Ref 39.5 dBm *Att 20 dB SWT 30 ms 1.755048077 GHz
Offset 1415 dB
30
G-
L2
[ ervasbiands] NI
Llio \l\
D1 -13 d¢Bm
[ A
F-20 -
gas e
Lo W
~-50
-60
Center 1.755 GHz 600 kHz/ Span 6 MHz

Date: 9.MAY.2018 16:55:47
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

QPSK (5.0 MHz, FULL RB) - Left Band Edge

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -17.18 dBm
Ref 39.5 dBm “Att 20 dB SWT 5 ms 1.709987179 GHz
off$et 14]5 dB ’|
k30
1 RV
20

N A |
/ \

D1 -13 d¢Bm l \

~-50

-60

Center 1.71 GHz 1 MHz/ Span 10 MHz

Date: 9.MAY.2018 17:02:52

QPSK (5.0 MHz, FULL RB) - Right Band Edge

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -13.92 dBm
Ref 34 dBm *Att 20 dB SWT 5 ms 1.755016026 GHz
offfet 14]5 dB |
30
2
MAXH

D1 -13 d¢Bm

F-40

Center 1.755 GHz 1 MHz/ Span 10 MHz

Date: 2.JUN.2018 20:51:30
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

Date:

Date:

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

“RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -21.77 dBm
Ref 39.5 dBm *Att 20 dB SWT 5 ms 1.709875000 GHz
offfet 145 dB ’|
k30 [ A]
20
LVL
L1o " |
i / \
f--10:
D1 -13 ¢iBm | \
N DB
20
= WW‘\MH\I
.I.AAAM‘M
fagMpgw
F--50:
-60
Center 1.71 GHz 1 MHz/ Span 10 MHz
9.MAY.2018 17:01:59

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

“RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -17.11 dBm
Ref 39.5 dBm *Att 20 dB SWT 5 ms 1.755080128 GHz
Offset 1415 dB
k30 [ A]
20
LVL
1o } 4
{10 \‘\
D1 -13 ¢iBm T
3DB
-20
L_30 4t
~-50
-60
Center 1.755 GHz 1 MHz/ Span 10 MHz

9.MAY.2018 17:04:31
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

QPSK (10.0 MHz, FULL RB) - Left Band Edge

Ref 39.5 dBm

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -22.36 dBm
*Att 20 dB SWT 10 ms 1.709967949 GHz

Offset 14)5 dB

L2

o

~-10

D1 -13 d¢Bm

e

~-20

~-30

A

RALRE

~-50

-60

Center 1.71 GHz

Date: 9.MAY.2018 17:06:15

2 MHz/ Span 20 MHz

QPSK (10.0 MHz, FULL RB) - Right Band Edge

Ref 39.5 dBm

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -21.97 dBm
*Att 20 dB SWT 10 ms 1.755256410 GHz

Offset 14)5 dB

L2

1o

TR, U PR Y T DT
Wi Vi

i

D1 -13 d¢Bm
\/“—20

~-50

-60

Center 1.755 GHz

Date: 9.MAY.2018 17:08:39

2 MHz/ Span 20 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

Date:

Date:

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

“RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -25.82 dBm
Ref 39.5 dBm “Att 20 dB SWT 10 ms 1.709967949 GHz
off$et 14]5 dB ’|
k30 | A
20
LVL
=10

. | |

e D1 -13 d¢Bm [ lk

~-20

~-30

-60

Center 1.71 GHz 2 MHz/ Span 20 MHz

9.MAY.2018 17:06:47

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -17.42 dBm
Ref 39.5 dBm “Att 20 dB SWT 10 ms 1.755064103 GHz

offfet 14]5 dB
30 [ A]
k20
LVL

10

110

D1 -13 d¢Bm \

™~ M‘““"‘MW

LY
F-40 ot
~-50
-60
Center 1.755 GHz 2 MHz/ Span 20 MHz

9.MAY.2018 17:08:00
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

QPSK (15.0 MHz, FULL RB) - Left Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz ~20.00 dBm
Ref 39.5 dBm “Att 20 dB SWT 2.5 ms 1.709951923 GHz
off$et 14]5 dB ’|
k30
1 RV
20

A g b biienl | A

[1o [M/‘My g At e '\
Lo (
F-10

D1 -13 d¢Bm J

~-20

30 “,WM V\:\;"lvl-‘w
e

~-50

-60

Center 1.71 GHz 3 MHz/ Span 30 MHz

Date: 9.MAY.2018 17:10:10

QPSK (15.0 MHz, FULL RB) - Right Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -16.53 dBm
Ref 39.5 dBm *Att 20 dB SWT 2.5 ms 1.755240385 GHz
Offset 1415 dB
k30
2 rulg
L2 .
L 1 ovherdat Ly 1 bl 1l
Ll WY ﬁdw“ﬁf”
10 \1!
I D1 -13 d¢Bm Es
3DB
L _20
F-30 r\"‘ﬂl‘u}l‘}h WMMW
|
~-50
-60
Center 1.755 GHz 3 MHz/ Span 30 MHz

Date: 9.MAY.2018 17:12:13
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180504009-00D

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -20.54 dBm
Ref 39.5 dBm *Att 20 dB SWT 2.5 ms 1.709807692 GHz
offfet 14]5 dB ’|
I-30
G-
L2 .
[ TIRTRAR T ,WWW
i ) l
L_10 i !
D1 -13 d¢Bm
1r 3DB
~-20
[ i
~-50
-60
Center 1.71 GHz 3 MHz/ Span 30 MHz

Date: 9.MAY.2018 17:10:44

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -21.31 dBm

Ref 39.5 dBm *Att 20 dB SWT 2.5 ms 1.755192308 GHz

Offset 14)5 dB

30
1 RS
L20

Y 4
D1 -13 d¢Bm
h 3DB
-20

m
WW%M% -

~-50

-60

Center 1.755 GHz 3 MHz/ Span 30 MHz

Date: 9.MAY.2018 17:11:43

FCC Part 27, FCC Part 22H/24E

Page 120 of 137




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180504009-00D

Date:

Date:

QPSK (20.0 MHz, FULL RB) - Left Band Edge

“RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -21.23 dBm
Ref 39.5 dBm “Att 20 dB SWT 2.5 ms 1.709871795 GHz
off$et 14]5 dB ’|
k30 | A
20

~-10

- P
1

D1 -13 d¢Bm f)

~-20

~-30

~-50

-60

Center 1.71 GHz 4 MHz/ Span 40 MHz

9.MAY.2018 18:33:31

QPSK (20.0 MHz, FULL RB) - Right Band Edge

“RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -24.11 dBm
Ref 39.5 dBm “Att 20 dB SWT 2.5 ms 1.755961538 GHz
off§et 14]5 dB
k30 [ A
k20

D1 -13 d¢Bm

T
=y
S}

-

I g |
- TN

~-50

-60

Center 1.755 GHz 4 MHz/ Span 40 MHz

9.MAY.2018 18:35:46

FCC Part 27, FCC Part 22H/24E

Page 121 of 137




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -24.32 dBm
Ref 39.5 dBm “Att 20 dB SWT 2.5 ms 1.709935897 GHz
off$et 14]5 dB ’|
k30
1 RV
20

. | |

D1 -13 d¢Bm J l\

~-20

N .WWM

-60

Center 1.71 GHz 4 MHz/ Span 40 MHz

Date: 9.MAY.2018 18:34:20

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -21.16 dBm

Ref 39.5 dBm *Att 20 dB SWT 2.5 ms 1.755192308 GHz

Offset 14)5 dB

30
1 RS
L20

f b1 -13 ¢Bm !
y

~-50

-60

Center 1.755 GHz 4 MHz/ Span 40 MHz

Date: 9.MAY.2018 18:35:21
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

LTE Band 7:

QPSK (5.0 MHz, FULL RB) - Left Band Edge

@ *RBW 50 kHz
*VBW 100 kHz

Ref 39.5 dBm *Att 20 dB *SWT 10 ms

Marker 1 [T1 ]

-13.91 dBm
2.499951923 GHz

Offset 1415 dB

20

M A,
L Tavy ,.,M\,\

. |

~-10 {

D1 -13 ¢iBm

Center 2.5 GHz 1 MHz/

Date: 10.MAY.2018 13:32:51

Span 10 MHz

QPSK (5.0 MHz, FULL RB) - Right Band Edge

® *RBW 50 kHz
*VBW 100 kHz

Marker 1 [T1 ]

-18.87 dBm

Ref 39.5 dBm “Att 20 dB SWT 5 ms 2.570080128 GHz
Offset 1415 dB
30
1 RM|
VAXH I PSS
1% AT X T,
-10 \\
D1 -13 ¢iBm
/ i
~-20
s ]
t-40
~-50
-60
Center 2.57 GHz 1 MHz/ Span 10 MHz

Date: 10.MAY.2018 13:28:47

Lvi

LV

e

L

L
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -15.90 dBm
Ref 39.5 dBm *Att 20 dB SWT 5 ms 2.499967949 GHz
offfet 14]5 dB ’|
Ls0
G-
L2 »
Lo \ N Mt har ack yaal
[vw~v e o u V\
i j \
~-10
D1 -13 d¢Bm l u
3DB
~-20
m eyt
F-40:
~-50
-60
Center 2.5 GHz 1 MHz/ Span 10 MHz

Date: 10.MAY.2018 13:30:21

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -18.57 dBm

Ref 39.5 dBm *Att 20 dB SWT 5 ms 2.570064103 GHz

Offset 14)5 dB

BT -
L2

b M\I

D1 -13 d¢Bm

~-50

-60

Center 2.57 GHz 1 MHz/ Span 10 MHz

Date: 10.MAY.2018 13:29:36
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180504009-00D

Date:

Date:

QPSK (10.0 MHz, FULL RB) - Left Band Edge

“RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -19.97 dBm
Ref 39.5 dBm “Att 20 dB SWT 10 ms 2.499887821 GHz
off$et 14]5 dB ’|
k30 | A
20

K Jf“‘” B ““7\

D1 -13 d¢Bm ’ \

~-20

~-50

-60

Center 2.5 GHz 2 MHz/ Span 20 MHz

10.MAY.2018 13:36:08

QPSK (10.0 MHz, FULL RB) - Right Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -21.49 dBm
Ref 39.5 dBm “Att 20 dB SWT 10 ms 2.570320513 GHz
offfet 14]5 dB
30 [ A]
k20

F10 Awmdv\kd1Aﬂrwaqu,¢uHNdbwkquw
\
|

110

'{_ZO 51 15 Jon
[--s0 MWWWM&NN\M

~-50

-60

Center 2.57 GHz 2 MHz/ Span 20 MHz

10.MAY.2018 13:38:36
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180504009-00D

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -22.43 dBm
Ref 39.5 dBm “Att 20 dB SWT 10 ms 2.499887821 GHz
off$et 14]5 dB ’|
k30
1 RV
k20 ”
Lio \
Lottt wﬁ
i j[ \
=10
D1 -13 ¢Bm ’ \
‘K DB
=20

g

~-50

-60

Center 2.5 GHz 2 MHz/ Span 20 MHz

Date: 10.MAY.2018 13:36:54

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -19.04 dBm

Ref 39.5 dBm *Att 20 dB SWT 10 ms 2.570064103 GHz

Offset 14)5 dB

30
1 RS
L20

+10 ‘
D1 -13 d¢Bm

~-50

-60

Center 2.57 GHz 2 MHz/ Span 20 MHz

Date: 10.MAY.2018 13:38:11
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180504009-00D

QPSK (15.0 MHz, FULL RB) - Left Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -14.05 dBm
Ref 39.5 dBm *Att 20 dB SWT 2.5 ms 2.499759615 GHz
offfet 145 dB ’|
k30
BT -
Lo .
k1o PTTRS WPEM I NN TR B TN OTOR O Y Y
fw (20 A v i AT Wy ‘\
Lo ‘{1
f--10: ]nd T
D1 -13 ¢iBm
3DB
20
L a0 pihit 4 AW
-40
F--50:
-60
Center 2.5 GHz 3 MHz/ Span 30 MHz

Date: 10.MAY.2018 13:41:34

QPSK (15.0 MHz, FULL RB) - Right Band Edge
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16-QAM (15.0 MHz, FULL RB) - Left Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -21.37 dBm
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16-QAM (15.0 MHz, FULL RB) - Right Band Edge
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QPSK (20.0 MHz, FULL RB) - Left Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -20.25 dBm
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QPSK (20.0 MHz, FULL RB) - Right Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -19.87 dBm

Ref 39.5 dBm *Att 20 dB SWT 2.5 ms 2.570192308 GHz
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16-QAM (20.0 MHz, FULL RB) - Left Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -23.74 dBm
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16-QAM (20.0 MHz, FULL RB) - Right Band Edge
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FCC § 2.1055; § 22.355; § 24.235; §27.54; - FREQUENCY STABILITY

Applicable Standard
FCC § 2.1055, §22.355, §24.235 and & §27.54.

According to FCC §2.1055, the frequency stability shall be sufficient to ensure that the fundamental
emissions stay within the authorized bands of operation.

According to §22.355, the carrier frequency of each transmitter in the Public Mobile Services must be
maintained within the tolerances given in Table below:

Frequency Tolerance for Transmitters in the Public Mobile Services

Frequency Range Base, fixed Mobile <3 watts Mobile > 3 watts

(MHz) (ppm) (ppm) (ppm)

2510 50 20.0 20.0 50.0

50 to 450 5.0 5.0 50.0
450 to 512 2.5 5.0 5.0
821 to 896 15 25 25
928 to 929. 5.0 N/A N/A
929 to 960. 15 N/A N/A
2110 to 2220 10.0 N/A N/A

According to §24.235, the frequency stability shall be sufficient to ensure that the fundamental emissions
stays within the authorized frequency block.

Test Procedure

Frequency Stability vs. Temperature: The equipment under test was connected to an external DC power
supply and the RF output was connected to communication test set via feed-through attenuators. The EUT
was placed inside the temperature chamber. The DC leads and RF output cable exited the chamber
through an opening made for the purpose.

After the temperature stabilized for approximately 20 minutes, the frequency output was recorded from the
communication test set.

Frequency Stability vs. Voltage: For hand carried, battery powered equipment; reduce primary supply
voltage to the battery operating end point which shall be specified by the manufacturer.

[~ === == ————— 1
1 1

: Temperature :

! Chamber X

| |

: EUT : Test

! X Equipment
1 1
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Test Data

Environmental Conditions

Temperature: 24°C
Relative Humidity: 50 %
ATM Pressure: 101.0 kPa

The testing was performed by Nancy Wang on 2018-05-08.

EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following tables.

Cellular Band (Part 22H)

GSM Mode
Middle Channel, f,=836.6MHz
Temperature Voltage Frequency Frequency Limit
©C) Supplied Error Error —
(Voo) (Hz) (ppm)
-30 -3 -0.0036 2.5
-20 -4 -0.0048 2.5
-10 -4 -0.0048 2.5
0 -2 -0.0024 2.5
10 3.8 -8 -0.0096 2.5
20 -3 -0.0036 2.5
30 -4 -0.0048 2.5
40 -4 -0.0048 2.5
50 5 0.0060 2.5
’s V min.= 3.6 -4 -0.0048 2.5
V max.= 4.3 -2 -0.0024 2.5
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WCDMA Mode
Middle Channel, f,=836.6MHz
Temperature Voltage Frequency Frequency Limit
C) Supplied Error Error e
(Vo) (Hz) (ppm)
-30 8 0.0096 2.5
-20 4 0.0048 2.5
-10 5 0.0060 2.5
0 1 0.0012 2.5
10 3.8 3 0.0036 2.5
20 -1 -0.0012 2.5
30 -3 -0.0036 2.5
40 -2 -0.0024 2.5
50 -5 -0.0060 2.5
. V min.= 3.6 -2 -0.0024 2.5
V max.= 4.3 1 0.0012 2.5
PCS Band (Part 24E)
GSM Mode
Middle Channel, f,=1880.0 MHz
Temperature Voltage Frequency Frequency
C) Supplied Error Error Result
(Vnc) (Hz) (ppm)
-30 14 0.0074 pass
-20 8 0.0043 pass
-10 17 0.0090 pass
0 10 0.0053 pass
10 3.8 9 0.0048 pass
20 -4 -0.0021 pass
30 8 0.0043 pass
40 9 0.0048 pass
50 6 0.0032 pass
V min.= 3.6 5 0.0027 pass
% V max.= 4.3 5 0.0027 pass
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LTE:
QPSK:

Band 2:

WCDMA Mode
Middle Channel, f,=1880.0 MHz
Temperaure | Votagesuppted | RIS | PR |
(Hz) (ppm)

-30 4 0.0048 pass
-20 7 0.0084 pass
-10 6 0.0072 pass
0 3 0.0036 pass
10 3.8 2 0.0024 pass
20 0 0.0000 pass
30 -1 -0.0012 pass
40 -4 -0.0048 pass
50 -2 -0.0024 pass
V min.= 3.6 2 0.0024 pass

% V max.= 4.3 24 0.0128 pass

20.0 MHz Middle Channel, f,=1880 MHz
Temperaure | VotageSuppted | RIS | PR |
(Hz) (ppm)

-30 3.36 0.0018 pass
-20 3.60 0.0019 pass
-10 2.02 0.0011 pass
0 -1.59 -0.0008 pass
10 3.8 -0.59 -0.0003 pass
20 0.35 0.0002 pass
30 -0.73 -0.0004 pass
40 -1.16 -0.0006 pass
50 -0.65 -0.0003 pass
V min.= 3.6 2.81 0.0015 pass

20 V max.= 4.3 1.94 0.0010 pass
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Band 4:

Band 7:

20.0 MHz Middle Channel, f,=1732.5 MHz
Temperaure | Votagesuppted | RS PR |
(Hz) (ppm)

-30 1.46 0.0008 pass
-20 1.81 0.0010 pass
-10 -0.40 -0.0002 pass
0 -3.57 -0.0021 pass
10 3.8 -2.55 -0.0015 pass
20 -1.61 -0.0009 pass
30 -2.70 -0.0016 pass
40 -3.13 -0.0018 pass
50 -2.83 -0.0016 pass
V min.= 3.6 0.26 0.0002 pass

20 V max.= 4.3 0.82 0.0005 pass

20.0 MHz Middle Channel, f,=2535 MHz
Temperaure. | VotageSupptcd | RIS | PR |
(Hz) (ppm)

-30 591 0.0023 pass
-20 5.34 0.0021 pass
-10 471 0.0019 pass
0 0.92 0.0004 pass
10 3.8 1.91 0.0008 pass
20 2.83 0.0011 pass
30 1.78 0.0007 pass
40 1.26 0.0005 pass
50 1.43 0.0006 pass
V min.= 3.6 5.20 0.0021 pass

20 V max.= 4.3 5.76 0.0023 pass
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LTE:
16QAM:
Band 2:
20.0 MHz Middle Channel, f,=1880 MHz
Temperaure | VotageSupptcd | RIS | PR |
(Hz) (ppm)
-30 0.73 0.0004 pass
-20 1.64 0.0009 pass
-10 -1.30 -0.0007 pass
0 -4.24 -0.0023 pass
10 3.8 -3.29 -0.0017 pass
20 -2.33 -0.0012 pass
30 -3.42 -0.0018 pass
40 -3.86 -0.0021 pass
50 -3.42 -0.0018 pass
V min.= 3.6 0.29 0.0002 pass
20 V max.= 4.3 0.63 0.0003 pass
Band 4:
20.0 MHz Middle Channel, f,=1732.5 MHz
Temperaure | VotageSupptcd | RIS | PR |
(Hz) (ppm)
-30 3.70 0.0021 pass
-20 5.06 0.0029 pass
-10 1.86 0.0011 pass
0 -1.30 -0.0008 pass
10 3.8 -0.34 -0.0002 pass
20 0.64 0.0004 pass
30 -0.45 -0.0003 pass
40 -0.90 -0.0005 pass
50 -1.20 -0.0007 pass
V min.= 3.6 3.57 0.0021 pass
20 V max.= 4.3 2.86 0.0017 pass
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Band 7:
20.0 MHz Middle Channel, f,=2535 MHz
Temperaare | Votagesuppia | PR | P
(Hz) (ppm)

-30 5.41 0.0021 pass

-20 5.89 0.0023 pass

-10 3.61 0.0014 pass

0 0.32 0.0001 pass

10 3.8 1.33 0.0005 pass

20 2.32 0.0009 pass

30 1.25 0.0005 pass

40 0.79 0.0003 pass

50 0.69 0.0003 pass

V min.= 3.6 3.82 0.0015 pass

20 V max.= 4.3 4.82 0.0019 pass

wx#ix END OF REPORT ###%+
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